Produkte 41 . 0
Products A TUVRhelnland
Priifbericht-Nr.: 50061259 001 Auftrags-Nr_: 164075511 Seite 1 von 26
Test report No.: Order No.: Page 1 of 26
Kunden-Referenz-Nr.: N/A Auftragsdatum: 09.10.2016

Client reference No.: Order date.:

Auftraggeber: Binatone Electronics International Ltd.

Client: Floor 23A, 9 Des Voeux Road West, Sheung Wan, Hong Kong
Prufgegenstand: Digital Video Baby Monitor With Wi-Fi Internet Viewing (Parent Unit)
Test item:

Bezeichnung / Typ-Nr.:
Identification / Type No.:

MBP845CONNECTPU
(motorola)

Auftrags-Inhalt:
Order content:

FCC and IC approval
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Test Summary

5.1.1 ANTENNA REQUIREMENT
RESULT: Pass

51.2 MAXIMUM PEAK CONDUCTED OUTPUT POWER
RESULT: Pass

5.1.3 99% BANDWIDTH
RESULT: Pass

5.1.4 CONDUCTED SPURIOUS EMISSIONS MEASURED IN 100 KHzZ BANDWIDTH
RESULT: Pass

5.1.5 RADIATED SPURIOUS EMISSION
RESULT: Pass

5.1.6 20DB BANDWIDTH
RESULT: Pass

5.1.7 CARRIER FREQUENCY SEPARATION
RESULT: Pass

5.1.8 NUMBER OF HOPPING FREQUENCY
RESULT: Pass

5.1.9 TIME oF OCCUPANCY
RESULT: Pass

5.1.10 CONDUCTED EMISSION ON AC MAINS
RESULT: Pass

5.1.11 RADIATED EMISSION
RESULT: Pass

6.1.1 ELECTROMAGNETIC FIELDS
RESULT: Pass
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1 General Remarks

1.1 Complementary Materials

All attachments are integral parts of this test report. This applies especially to the following appendix:
Appendix A: Photographs of the Test Set-up
Appendix B: Test Results of General 2.4GHz wireless of Conducted Testing

Appendix C: Test Results of General 2.4GHz wireless of Radiated Testing

2 Test Sites

2.1 Test Facilities

Audix Technology (Shenzhen) Co., Ltd.

No. 6, Ke Feng Road, Block 52, Shenzhen Science & Industry Park, Nantou, Shenzhen, Guangdong,
518057 China

FCC Registration No.: 90454
Test site Industry Canada No.: 5183A-1

The tests at the test sites have been conducted under the supervision of a TUV engineer.
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2.2 List of Test and Measurement Instruments
Table 1: List of Test and Measurement Equipment
Audix Technology (Shenzhen) Co., Ltd.
Radio Spectrum Test
Equipment Manufacturer Model No. Serial No. Cal. Until
Spectrum Agilent N9030A MY51380221 14.10.2017
Conducted Emission on AC Mains
Equipment Manufacturer Model No. Serial No. Cal. Until
Test Receiver R&S ESCI 100842 23.04.2017
L.I.S.N.#1 R&S ESH2-25 100429 17.10.2017
L.I.S.N.#2 Kyoritsu K NW-403D 8-1750-2 23.04.2017
Terminator Hubersuhner 500 No.1 04.05.2017
Terminator Hubersuhner 500 No.2 04.05.2017
RF Cable MIYAZAKI 3D-2W No.1 23.04.2017
Coaxial Switch Anritsu MP59B 6200766906 22.04.2017
Spurious Emission, Below 1GHz
Equipment Manufacturer Model No. Serial No. Cal. Until
EMI Spectrum Agilent E4407B MY41440292 23.04.2017
Test Receiver R&S ESVS10 834468/011 23.04.2017
Amplifier HP 8447D 2648A04738 23.04.2017
Loop Antenna Chase HLA6120 1062 24.09.2017
Tri-log-Broadband | g0\ ARzBECK VULB 9168 9168-710 19.07.2017
Antenna
RF Cable MIYAZAKI CFD400NL-LW No.3 25.09.2017
Coaxial Switch Anritsu MP59B 6201397222 22.04.2017
Attenuator EMCI EMCI-N-6-06 AT-N0639 25.09.2017
Spurious Emission, Above 1GHz
Equipment Manufacturer Model No. Serial No. Cal. Until
3#Chamber AUDIX N/A N/A 20.05.2017
Spectrum Analyzer Agilent E4446A US44300459 23.04.2017
Horn Antenna ETS 3115 9510-4877 14.10.2016
Amplifier Agilent 8449B 3008A02495 23.04.2017
RF Cable Hubersuhner SUCOFLEX106 505238/6 23.04.2017
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2.3 Traceability

All measurement equipment calibrations are traceable to NIM (National Institute of Metrology) or where
calibration is performed in other countries, to equivalent nationally recognized standards organizations.

2.4 Calibration

Equipment requiring calibration is calibrated periodically by the manufacturer or according to
manufacturer’s specifications. Additionally all equipment is verified for proper performance on a regular
basics using in house standards or comparisons.

2.5 Measurement Uncertainty

The estimated combined standard uncertainty for radiated emissions and conducted emissions
measurements as below table

Item Uncertainty Remark
Radiated Emission test in 3m chamber | £+2.8 dB Below 1GHz
Radiated Emission test in 3m chamber | +5.8 dB Above 1GHz
Conducted Spurious emission test +2.0dB
Output power test +0.8 dB
Power density test +2.0dB
Bandwidth +83 KHz
Temperature +3%
humidity +0.6°C

2.6 Location of Original Data

The original copies of all test data taken during actual testing were attached at Appendix A & B & C of
this report and delivered to the applicant. A copy has been retained in the TUV Rheinland (Shenzhen)
file for certification follow-up purposes.

2.7 Status of Facility Used for Testing

The Audix Technology (Shenzhen) Co., Ltd. Test facility located at No. 6, Ke Feng Road, Block 52,
Shenzhen Science & Industry Park, Nantou, Shenzhen, Guangdong, 518057 China is listed on the US
Federal Communications Commission list of facilities approved to perform measurements.
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3 General Product Information

3.1 Product Function and Intended Use

The EUT is a Digital Video Baby Monitor With Wi-Fi Internet Viewing (Parent Unit), it contains the baby
unit and parent unit, the baby unit supports Wi-Fi 802.11 b/g/n and general 2.4GHz wireless
technologies, and the parent unit only supports general 2.4GHz wireless technology.

For details refer to the User Manual, Technical Description and Circuit Diagram.

3.2 Ratings and System Details

Table 2: Technical Specification of EUT

General Information of EUT

Value

Kind of Equipment

Digital Video Baby Monitor With Wi-Fi Internet Viewing (Parent Unit)

Type Designation

MBP845CONNECTPU

Trade Mark motorola

FCCID V0LI-MBP845PU

IC 4522A-MBP845PU
HVIN MBP845CONNECTPU

Operating Voltage

DC 5.0V 1000mA input via AC/DC adapter
DC 3.7V 1880mAnh input via internal Li-ion battery

Testing Voltage

AC 120V, 60Hz

AC/DC Adapter #1

Model: BLJO6W050100P1-U
Input: AC 100-240V~50/60Hz 200mA
Output: DC 5.0V~1000mA

AC/DC Adapter #2

Model: SO06AKU0500100
Input: AC 100-240V~50/60Hz, 200mA
Output: DC 5.0V~1000mA

Battery

Model: BF6X
DC 3.7V 1880mAh, internal Li-ion battery

Technical Specification of general 2.4GHz wireless

Operating Frequency

2402 - 2477 MHz

Type of Modulation GFSK

Channel Number 22 channels
Channel Separation 2/5 MHz
Antenna Type Integral Antenna
Antenna Gain 0 dBi
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Table 3: RF Channel and Frequency of General 2.4GHz Wireless

RF Channel Fre(:lc\JALll_Iezr;cy RF Channel Fre(&i'ezr)lcy RF Channel Fr?&",’_'ezr;cy
CHO02 2402 CH30 2430 CH67 2467
CHO04 2404 CH35 2435 CH69 2469
CHO6 2406 CH40 2440 CH71 2471
CHO8 2408 CH45 2445 CH73 2473
CH10 2410 CH50 2450 CH75 2475
CH15 2415 CH55 2455 CH77 2477
CH20 2420 CH60 2460 / /
CH25 2425 CH65 2465 / /

3.3 Independent Operation Modes

The basic operation modes are:
A. On, General 2.4GHz wireless transmitting
1. Low channel
2. Middle channel
3. High channel
On, Transmitting on hopping channel
On, General 2.4GHz wireless transmitting with AD/DC adapter
On, Charging mode
Off

mGoOo®

3.4 Noise Generating and Noise Suppressing Parts

Refer to Circuit Diagram for further details.

3.5 Submitted Documents

- Application Form - Photo Document
- Block Diagram - Schematics
- FCCI/IC Label and Location Info - User Manual

- Operation Description
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4 Test Set-up and Operation Modes

4.1 Principle of Configuration Selection

Radio Spectrum: The equipment under test (EUT) was configured at its highest power output in
order to measure its highest possible radiation and conducted level. The test modes were adapted
accordingly in reference to the instructions for use.

Emission: The equipment under test (EUT) was configured to measure its highest possible
radiation level. The test modes were adapted accordingly in reference to the instructions for use.

4.2 Test Operation and Test Software

Test operation refers to test setup in chapter 5. All testing were performed according to the procedures
in ANSI C63.10: 2013 and ANSI C63.4: 2014.

According to clause 3.2, Radio Spectrum and Radiated Spurious Emission tests were performed on
model MBP845CONNECTPU with adapter #1, and Conducted Emission and Radiated Emission tests
were performed on model MBP845CONNECTPU with adapter #1, #2 in this report.

4.3 Special Accessories and Auxiliary Equipment

Table 4: List of Accessories and Auxiliary Equipment

Description Manufacturer Model S/IN Rating
Laptop DELL Laititude E6420 N/A N/A
Digital Video Baby Monitor VTech (Dongguan) MBP845CONNE N/A N/A
(Baby Unit) Telecommunications Ltd. CTBU

4.4 Countermeasures to Achieve EMC Compliance

The test sample which has been tested contained the noise suppression parts as described in the
Technical Construction File (TCF).

No additional measures were employed to achieve compliance.
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4.5 Test Setup Diagram

Diagram of Measurement Configuration for Radiation Test (Below 1GHz)
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Diagram of Measurement Configuration for Radiation Test (Above 1GHz)
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Diagram of Measurement Configuration for Mains Conduction Measurement

EUT &
Support stand

LISN
A
i i

Testreceive — I

|
Ground plane

o090
OOOI‘.

Diagram of Measurement Configuration for Conducted Transmitter Measurement

RF Cable
Test Receiver The EUT
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5 Test Results

5.1 Transmitter Requirement & Test Suites

5.1.1 Antenna Requirement

RESULT: Pass

Test Specification
Test standard . FCC Part 15.247(b)(4) and Part 15.203

According to the manufacturer declared, the EUT has an internal antenna, the directional gain of
antenna is 0 dBi, and the antenna connector is designed with permanent attachment and no
consideration of replacement. Therefore the EUT is considered sufficient to comply with the provision.

Therefore the EUT is considered sufficient to comply with the provision.

Refer to EUT Photo for further details.
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5.1.2 Maximum Peak Conducted Output Power

RESULT:

Test Specification

Test standard

Basic standard
Limits
Kind of test site

Test Setup

Date of testing

Input voltage
Operation mode

Test channel
Ambient temperature
Relative humidity
Atmospheric pressure

FCC Part 15.247(b)(1)
RSS-247 Clause 5.4(2)
ANSI C63.10: 2013
0.125 Watts

Shielded Room

24.10.2016

AC 120V, 60Hz

A

Low / Middle / High
25°C

56 %

101 kPa

Table 5: Test Result of Maximum Peak Conducted Output Power

Pass

Measured Peak Output Power A
Test EUT Frequency P Limit
(MHz) (dBm) (W) (W)

2402 14.73 0.02972

Parent Unit 2440 15.58 0.03614

<0.125
2477 15.86 0.03855
Maximum Measured Value 15.86 0.03855

Note: The cable loss is taken into account in results.

For the measurement records, refer to the appendix B.
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5.1.3 99% Bandwidth

RESULT: Pass

Test Specification

RSS-Gen Clause 6.6
ANSI C63.10: 2013
Shielded Room

Test standard
Basic standard
Kind of test site

Test Setup
Date of testing : 24.10.2016
Input voltage AC 120V, 60Hz
Operation mode A
Test channel Low / Middle / High
Ambient temperature : 25°C
Relative humidity . 56 %
Atmospheric pressure : 101 kPa
Table 6: Test Result of 99% Bandwidth
Test EUT Fre(:lt\q/ll:_'ezr;cy 99% I?,\;\E(:;Nidth I(_klszlg
2402 2.492
Parent Unit 2440 2.515
2477 2.545 /
Maximum Measured Value 2.545

For the measurement records, refer to the appendix B.
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5.1.4 Conducted Spurious Emissions Measured in 100 kHz Bandwidth

RESULT: Pass

Test Specification

Test standard : FCC Part 15.247(d)
RSS-247 Clause 5.5
Basic standard : ANSI C63.10: 2013
Limits : 20dB (below that in the 100kHz bandwidth within the band

that contains the highest level of the desired power);

In addition, radiated emissions which fall in the restricted
bands, must also comply with the radiated emission limits
specified in 15.209(a)

Kind of test site :  Shielded Room
Test Setup

Date of testing . 24.10.2016

Input voltage . AC 120V, 60Hz
Operation mode A

Test channel :  Low/ Middle / High
Ambient temperature : 25°C

Relative humidity . 56 %

Atmospheric pressure . 101 kPa

Test results of 100kHz Bandwidth of Frequency Band Edge by Conducted method refer to test plots, and
compliance is achieved as well.

For the measurement records, refer to the appendix B.
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5.1.5 Radiated Spurious Emission

RESULT: Pass

Test Specification

Test standard . FCC Part 15.247(d) & FCC Part 15.205
RSS-247 Clause 3.3

Basic standard : ANSI C63.10: 2013

Limits . Refer to 15.209(a) of FCC part 15.247(d)
RSS-Gen Issue 4 Table 4

Kind of test site : 3m Semi-anechoic Chamber

Test Setup

Date of testing . Refer to test result

Input voltage . AC 120V, 60Hz

Operation mode A

Test channel :  Low/ Middle / High

Ambient temperature : 25°C

Relative humidity : 56 %

Atmospheric pressure . 101 kPa

Remark:

Testing was carried out within frequency range 9kHz to the tenth harmonics. Only the worst case
spurious emissions configuration of the each mode were reported.

For the measurement records, refer to the appendix C.
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5.1.6 20dB Bandwidth

RESULT:

Test Specification

Test standard

Basic standard
Kind of test site

Test Setup
Date of testing
Input voltage
Operation mode
Test channel

FCC Part 15.247(a)(1)
RSS-247 Clause 5.1(1)
ANSI C63.10: 2013
Shielded Room

24.10.2016

AC 120V, 60Hz

A

Low / Middle / High

Pass

Ambient temperature 25°C
Relative humidity 56 %
Atmospheric pressure 101 kPa
Table 7: Test Result of 20dB Bandwidth
Test EUT F“?ﬁ/l‘f_'ezr;cy Bar?g(\jv?dth fs/gnocjvigjdtﬁ (ﬂﬂizt)
(kHz) (kHz)
2402 2721.00 1814.000
Parent Unit 2440 2701.00 1800.667 /
2477 2673.00 1782.000
Maximum Measured Value 2721.00 1814.000 /

For the measurement records, refer to the appendix B.
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5.1.7 Carrier Frequency Separation

RESULT:

Test Specification

Test standard

Basic standard
Limits
Kind of test site

Test Setup
Date of testing
Input voltage
Operation mode
Test channel

Ambient temperature

Relative humidity

Atmospheric pressure

Pass

FCC Part 15.247(a)(1)

RSS-247 Clause 5.1(2)

ANSI C63.10: 2013

> 25kHz or 2/3 of 20dB bandwidth, whichever is greater
Shielded Room

12.11.2016

AC 120V, 60Hz

B

Low / Middle / High
25°C

56 %

101 kPa

Table 8: Test Result of Carrier Frequency Separation

Measured
Frequency Channel Limit
Test EUT Test Channel (MH2) Separation (kHz)
(KH2)
Low Channel 2402
; 2000.0
Adjacency 2404
Channel
Middle Channel 2440 > 25kHz or 2/3
Parent Unit Adjacency 5004.0 of 20dB
Channel 2435 bandwidth
High Channel 2477
i 2000.0
Adjacency 2475
Channel

Note: The limit is maximum 2/3 of the 20 dB bandwidth: 1814.000 KHz.

For the measurement records, refer to the appendix B.
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5.1.8 Number of Hopping Frequency

RESULT:

Test Specification

Test standard

Basic standard
Limits
Kind of test site

Test Setup

Date of testing

Input voltage
Operation mode
Ambient temperature
Relative humidity

Atmospheric pressure

FCC part 15.247(a)(1)(iii)
RSS-247 Clause 5.1(4)

ANSI C63.10: 2013

> 15 non-overlapping channels
Shielded Room

16.12.2016

AC 120V, 60Hz
B

25°C

56 %

101 kPa

Table 9: Test Result of Number of Hopping Frequency

Measured Quantity of -
Test EUT Frequency Range Hopping Channel Limit
Parent Unit 2402 - 2477 MHz 22 >15

For the measurement records, refer to the appendix B.

Pass
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5.1.9 Time of Occupancy

RESULT: Pass

Test Specification

Test standard : FCC part 15.247(a)(1)(iii)
RSS-247 Clause 5.1(4)

Basic standard : ANSI C63.10: 2013

Limits : <04s

Kind of test site . Shielded Room

Test Setup

Date of testing . Refer to test result

Input voltage . AC 120V, 60Hz

Operation mode . B

Test channel . Low/ Middle / High

Ambient temperature : 25°C

Relative humidity : 56 %

Atmospheric pressure : 101 kPa

Table 10: Test Result of Time of Occupancy

Frequenc Pl Number of et iz Limit

Test EUT quency width Dwell time
(MHz) Channels (s)

(ms) (s)
2402 0.267 138 0.037
Parent Unit 2440 0.268 138 0.037 0.4s

2477 0.265 138 0.037

Note:

Dwell time = Pulse width x Number of channels in Period

Period = 0.4 (seconds/ channel) x 22 (channel) = 8.4 seconds

For the measurement records, refer to the appendix B.
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5.1.10 Conducted Emission on AC Mains

RESULT:

Test Specification

Test standard

Basic standard
Frequency range
Limits

Kind of test site

Test Setup

Date of testing

Input voltage
Operation mode
Earthing

Ambient temperature
Relative humidity
Atmospheric pressure

Pass

FCC Part 15.207(a) & FCC Part 15.107(a)
RSS-Gen Clause 8.8 & ICES-003

ANSI C63.10: 2013 & ANSI C63.4: 2014
0.15 — 30MHz

FCC Part 15.207(a) & FCC Part 15.107(a)
RSS-Gen Table 3 & ICES-003 Table 2
Shielded Room

Refer to test result
AC 120V, 60Hz
C,D

Not connected

24 °C

53 %

101 kPa

For the measurement records, refer to the appendix C.
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5.1.11 Radiated Emission

RESULT:

Test Specification

Test standard

Basic standard
Frequency range
Classification

Limits

Kind of test site

Test Setup

Date of testing

Input voltage
Operation mode
Earthing

Ambient temperature
Relative humidity
Atmospheric pressure

FCC Part 15.109(a)
ICES-003

ANSI C63.4: 2014

30 - 6000MHz

Class B

FCC Part 15.109(a)
ICES-003 Table 5 & Table 7
3m Semi-anechoic Chamber

Refer to test result
AC 120V, 60Hz

D

Not connected

24 °C

48 %

101 kPa

For the measurement records, refer to the appendix C.

Pass
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6 Safety Human Exposure

6.1 Radio Frequency Exposure Compliance

6.1.1 Electromagnetic Fields
RESULT: Pass

Test Specification

Test standard . CFR47 FCC Part 2: Section 2.1091
CFR47 FCC Part 1: Section 1.1310
FCC KDB Publication 447498 v06
FCC KDB Publication 865664 D02 v01r02
OET Bulletin 65 (Edition 97-01)
RSS-102 Issue 5 March 2015

» FCCrequirements

FCC requirement: Systems operating under the provisions of this section shall be operated in a manner
that ensures that the public is not exposed to radio frequency energy level in excess limit for maximum
permissible exposure. In accordance with 47 CFR FCC Part 2 Subpart J, section 2.1091 this device has
been defined as a mobile device whereby a distance of 20cm normally can be maintained between the user
and the device.

MPE Calculation Method according to OET Bulletin 65
Power Density: Smwiem?= PG/41TTR? or EIRP/4TTR?

Where:

S = power density (mW/cm?)

P = power input to the antenna (mwW)

G = power gain of the antenna in the direction of interest relative to an isotropic radiator
R = distance to the center of radiation of the antenna (cm)

The nominal conducted output power specified:
2.4GHz FHSS: 16.00 dBm (Tolerance: + 2 dB)

From the peak RF output power, the minimum mobile separation distance, d=20 cm, as well as the antenna
gain (Max. 0.0 dBi for 2.4GHz FHSS), the RF power density can be calculated as below:

For 2.4GHz FHSS: Smwicm?= PG/4TTR? = 0.013 mW/cm?

Limits for Maximum Permissible Exposure (MPE) according to FCC Part 1.1310:
1.0 mW/cm?
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» IC requirements: The EUT shall comply with the requirement of RSS-102 section 2.5.2.

Exemption from Routine Evaluation Limits — RF Exposure Evaluation

RF exposure evaluation is required if the separation distance between the user and/or bystander and the
device’s radiating element is greater than 20 cm, except when the device operates as follows:

at or above 300 MHz and below 6 GHz and the source-based, time-averaged maximum e.i.r.p. of the
device is equal to or less than 1.31 x 102 f0-6834 W (adjusted for tune-up tolerance), where f is in MHz;

o RF exposure evaluation exempted power for 2.4GHz FHSS: 2.679 W

The nominal conducted output power specified:

2.4GHz FHSS: 16.00 dBm (Tolerance: + 2 dB)

Antenna Gain: 0.0 dBi for 2.4GHz FHSS

The Max. e.i.r.p. for 2.4GHz FHSS = 18.00 dBm = 0.063 W is less than the RF exposure evaluation
exempted power. So RF exposure evaluation is not required.

“RF Radiation Exposure Statement Caution: This Transmitter must be installed to provide a
separation distance of at least 20 cm from all persons.”
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7 Photographs of the Test Set-Up

For photographs of the test set-up, refer to the appendix A.
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Appendix B.1: Maximum Peak Conducted Output Power

Agilent Spectrum Analyzer - Swept SA
RF 50 52

Qg i
Marker 1 2.402530000000 GHz

PHO: Fast )
IFGain:Low

Ref Offset 11.6 dB
Ref 20.00 dBm

Center 2.402000 GHz
#Res BW 2.0 MHz

MSG

Avg Type: Log-Pwr
Avg|Hold:>10i10

Trig: Free Run
#Atten: 20 dB

#YBW 3.0 MHz

Peak Search

NextPeak

Next Pk Right

Next Pk Left

Marker Delta

Mkr—CF

Mkr—RefLvi

Span 10.00 MHz
Sweep 1.00 ms (1001 pts)

Agilent Spectrum Analyzer - Swept SA
RF S0 @

-
Marker 1 2.440750000000 GHz

Ref Offset 11.5 dB
Ref 20.00 dBm

Center 2.440000 GHz
#Res BW 2.0 MHz

MSG

ALIGN AUTO 02:25:40PM Oct 24, 2016

Avg Type: Log-Pwr
Avg[Hold:>10i10

T, Trig:Free Run
#Atten: 20 dB

#VBW 3.0 MHz

Peak Search

Mkr1 2.440 75 GHz NextPeak

15.580 dBm

Next Pk Right

Next Pk Left

Marker Delta

Mkr—CF

Mkr—RefLvi

Span 10.00 MHz
Sweep 1.00 ms (1001 pts)
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Agilent Spectrum Analyzer - Swept SA
- B RE e e ] ALIGN AUTO 02:27:42FM Oct 24, 2016
Marker 1 2.476560000000 GHz : Avg Type: Log-Pur

PNO: Fast () 119:Free Run Avg[Held:>10/10

IFGain:Low #Atten: 20 dB

Peak Search

NextPeak
Ref Offset 11.5 dB Mkr1 2.476 56 GHz Bl

Ref 20.00 dBm 16.858 dBm

Next Pk Right

Next Pk Left

Marker Delta

Mkr—CF

MKr—RefLvl

Center 2477000 GHz Span 10.00 MHz
#Res BW 2.0 MHz #VBW 3.0 MHz Sweep 1.00 ms (1001 pts)

MSG

Appendix B.2: 20dB Bandwidth & 99% Bandwidth

Agilent Spectrum Analyzer - Occupied BW
SoGEDCE | 1 ALIGN AUTO 02:24:16FM Oct 24, 2016

N
Center Freq 2.402000000 GHz Center Freq: 2.402000000 GHz Radio Std: Nene Frequency
— 1 Trig:Free Run Avg|Hold:>100/100

#IFGain:Low * #Atten: 20 dB Radio Device: BTS

Ref Offset 115 ¢B
Ref 20.00 dBm

Center Freq
2.402000000 GHz

Center 2.402 GHz Span 5 MHz|F{
#Res BW 30 kHz #VBW 100 kHz Sweep 5.333 ms

Occupied Bandwidth Total Power 22.4 dBm Freq Offset
2.4924 MHz e

Transmit Freq Error 19.071 kHz OBW Power 99.00 %
x dB Bandwidth 2.721 MHz x dB -20.00 dB

MSG STATUS
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Ag-i-lent Spectrum Analyzer - Occupied BW
i S04
Center Freq 2.440000000 GHz

—— Trig:Free Run

()
#IFGain:Low

ALIGN AUTO

02:26:45PM Oct 24, 2016

Center Freq: 2.440000000 GHz

#Atten: 20 dB

Radio 5td: None Frequency

Bvg[Hold:>100/100

Radio Device: BTS

Ref Offset 11.5 dB
Ref 20.00 dBm

Center 2.44 GHz
#Res BW 30 kHz

Occupied Bandwidth

#VBW 100 kHz

Total Power

2.5146 MHz

Transmit Freq Error
x dB Bandwidth

msc i) Alignment Completed

21.350 kHz
2.701 MHz x dB

OBW Power

Center Freq
2.440000000 GHz

Span 5 MHz|F{
Sweep 5.333 ms

22.7dBm Freq Offset

0 Hz

99.00 %
-20.00 dB

Agilent Spectrum Analyzer - Occupied BW
RF S0 52

R
Center Freq 2.477000000 GHz

— ) Trig:Free Run

)
#IFGain:Low

ALIGN AUTO

02:27:28PM Oct 24, 2016

Center Freq: 2.477000000 GHz

#htten: 20 dB

Radio Std: None Frequency

AvglHold:>100/100

Radio Device: BTS

Ref Offset 115 dB
Ref 20.00 dBm

Transmit Freq Error
x dB Bandwidth

MSG

28.743 kHz
2.673 MHz x dB

#/BW 100 kHz

Total Power

OBW Power

CenterFreq
2.477000000 GHz

Span 5 MHz|lF\
Sweep 5.333ms

22.4 dBm Freq Offset

0 Hz

99.00 %
-20.00 dB

STATUS
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Appendix B.3: Conducted Spurious Emissions Measured in 100 kHz Bandwidth

Low Channel

Agilent Spectrum Analyzer - Swept SA
T

T e e e i e e 1 ALIGN AUTO 02:38:17 PM Oct 24, 2016
Avg Type: Log-Pwr Peak Search
PHO: Fast (, 11g:Free Run Avg|Hold:>10i10
IFGain:Low #htten: 20 dB
NextPeak
Ref Offset 115 dB Mkr1 901.06 MHz
Ref 20.00 dB -59.950 dBm
Next Pk Right
| EsssnsEne .|
Next Pk Left
| s
Marker Delta
|
Stop 1.0000 GHz
Sweep 92.7 ms (1001 pts) MKr—CF
MKR MODE TRC SCL ks A FUNCTION FUNCTION wADTH FUNCTION VaLLUE
U N |1 [ FliA)  001.068MHz|(A) 59950dBm| | s s
2 r - ]
3 7]
4 Mkr—RefLvi
5
7 ]
7
8
9 More
i 10f2
ey 1 [ | | | T
MSG STATUS

Agilent Spectrum Analyzer - Swept SA
it e
Marker 1 2.402500000000 GHz -
PNO: Fast (y ) Trig: Free Run
IFGain:Low #Atten: 20 dB

Avg Type: Log-Pwr Peak Search

Avg|Hold:>10i10

NextPeak
Ref Offset 11.5 dB
_ Ref 20.00 dBm

Next Pk Right
| iesaesuaneanmmseas|
Next Pk Left
s
Marker Delta
| iesassmsasnamsases|
Stop 26.50 GHz
#VBW 300 kHz Sweep 2.44 s (1001 pts) Mkr—CF
MKR MODE TRC SCL X Y FUNCTION FUNCTION wADTH FUNCTION YaLUE
N [1[fl(py  2403GHzZ[(A) 10972dBm| | | 0 g |
Pl NO[1[fF] 00 26633GHz[ 49813dBm|[ | [ |
3 1NN I
4 ) N E Mkr—RefLvl
(] )
6 ) E o]
7 0 r ]
8 ) N E
9 ) More
1113 10f2
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Middle Channel

Ag|lent Spectrum Analyzer - Swept SA

T o | ] ALIGN AUTO 02:34:35PM Oct 24, 2016
Avg Type: Log-Pwr
Avg|Hold:>10/10

Peak Search

NextPeak

Next Pk Right

PNO: Fast () Trig: Free Run
IFGain:Low #Atten: 20 dB

Ref Offset 115 dB
‘ILO dBidiv. Ref 20.00 dBm
og

Next Pk Left
[
Marker Delta

[
Stop 1.0000 GHz
Sweep 92.7 ms (1001 pts) MKr—CF

MKR MODE TRC SCL FUNCTION FUNCTION WIDTH FUNCTION VaLUE

i N [1]f (A 726 46 MHz[{A) 59! 531 ®em [ 0 00000
r - ]

[
Mkr—RefLvl
[

More

10of2

Ag|lent Spectrum Analyzer - Swept SA

RE
Avg Type: Log-Pwr Peak Search
PHO: Fast () Trig: Free Run Avg|Hold:>10i10
IFGain:Low #Atten: 20 dB
Ref Offset 115 dB Mkr1 2.428 GHz Soeniie
19 dBidy Ref 20.00 dBm 11.521 dBm
Next Pk Right
[ A
Next Pk Left
|
Marker Delta
[
Stop 26.50 GHz
Sweep 2.44 s (1001 pts) MKr—CF
MKR MODE TRC SCL FUNCTION FUNCTION wADTH FUNETIDNVALUE
1 IIIIIII— N |
bl N [1 [ F] 0 25837GHz[ 48137dBm[ [ [ |
3 1N
4 Mkr—RefLvi
5
7 |
7
8
9 More
;“17 10f2
. [ [ [ [ ] [
MSG STATUS
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High Channel

Agilent Spectrum Analyzer - Swept SA

T o | ] ALIGN AUTO 02:30:14PM Oct 24, 2016
Avg Type: Log-Pwr Peak Search
PHO: Fast (yo Trig: Free Run Avg|Hold:>10/10
IFGain:Low #Atten: 20 dB
NextPeak
Ref Offset 11.5 dB
Ref 20.00 dBm
Next Pk Right
T
Next Pk Left
||
Marker Delta
T
Stop 1.0000 GHz
Sweep 92.7 ms (1001 pts) MKr—CF
MKR MODE TRC SCL S A4 FUNCTION FUNCTION WIDTH FUNCTION VaLUE
0 N |1 f A 9A1BOMHz[(A) £9481dBm|[ [ [ 00000000
2 r 0 1]
3
4 Mkr—RefLvl
5
7 e
7
8
9 More
1‘13 10f2
- 1 [ | | | |
MSG STATUS

Agilent Spectrum Analyzer - Swept SA
T

Avg Type: Log-Pwr Peak Search
PNO: Fast () Trig: Free Run Avg|Hold:>10i10
IFGain:Low #Atten: 20 dB
Ref Offset 115 dB Mkr1 2.479 GHz .
11.382 dBm
Next Pk Right
[ A
Next Pk Left
|
Marker Delta
[
Stop 26.50 GHz
Sweep 2.44 s (1001 pts) MKr—CF
MKR MODE TRC SCL = A FUNCTION FUNCTION wADTH FUNCTION VaLLUE
W N [1[fFlAy  2479GHz[{A) 11382dBm[ | [ 0000000000
bl N [1[F] 2 90800GHz[ H1453dBm[ [ [ |
3 I - ]
4 Mkr—RefLvi
5
g (|
7
8
9 More
1‘13 10f2
. [ [ [ [ ] —
MSG STATUS
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Band Edge
Low Channel

Agilent Spectrum Analyzer - Swept SA

ALTGN AUTO)
Avg Type: Log-Pwr
Avg|Hold:>10/10

RF S0%  DC 02:38:55PM

=
Marker 1 2.401471000000 GHz

PNO: Fast )
IFGain:Low

Trig: Free Run
#Atten: 20 dB

Peak Search

Ref Offset 11.5 dB
Ref 20.00 dBm

Stop 2.40700 GHz
Sweep 9.33 ms (1001 pts)

FUNCTION %WIDTH

FUNCTION VaLUE

MKR MODE TRC SCL FUNCTION
N[ 1] f [ 2401 471 GHz 11 000 Bm [ ]
IIIII-___
BN N [1[f[  2400000GHz[ -14464dBm[ [ [ |
[ NT1]f]  2385466GHz[ 60486dBm[ [ [ |
- (rr - ]

NextPeak

Next Pk Right
[
Next Pk Left
| AR
Marker Delta
T

Mkr—CF
||
MKr—RefLvl

[
More

10f2

Ag|lent Spectrum Analyzer - Swept SA

Avg Type: Log-Pwr
Avg[Hold:>10i10

— Trig: Free Run
#Atten: 20 dB

PNO: Wide ()
IFGain:Low

Peak Search

Ref Offset 115 dB
Ref 20.00 dBm

Stop 2.51000 GHz
Sweep 3.67 ms (1001 pts)

FUNCTION FUNCTION wADTH

FUNCTION VaLLUE

MKR MODE TRC SCL

0 N1 F A 2. 476 446 GHz 12, 673 dBm

2 INIKEER 2.483 500 GHz 47987dBm|[ [ T

3 [ N [1[f| 2,500 000 GHz 67926dBm| [
Ny - o 0

NextPeak

Next Pk Right

Next Pk Left

Marker Delta

Mkr—CF

Mkr—RefLvl

More
10f2
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High Channel

Ag|lent Spectrum Analyzer - Swept SA

RE e ] ALIGN AUTO 02:45:37 PM Oct 24, 2016
Avg Type: Log-Pwr Peak Search
BNO: Fast Ly Trig: Free Run Avg|Hold:>10/10
IFGain:Low #Atten: 20 dB
Ref Offeot 115 dB Mkr1 2.402 053 GHz HEXIREaK
Ref 20.00 dBm 14.314 dBm
Next Pk Right
| s
Next Pk Left
[
Marker Delta
[
Stop 2.40700 GHz
Sweep 9.33 ms (1001 pts) MKr—CF
MKR MODE TRC SCL FUNCTION FUNCTION WIDTH FUNCTION VaLUE
N [1]f[(A 2402 053 GHz 14. 314 dBm| [ 000 0000000 W
2 Il'lll-——_
El N [1[f] = 2400000GHz[ -16767dBm| [ [ |
4 - ] Mkr—RefLvl
5
g "
7
8
9 More
1‘13 10f2
by ! | | [ | M
MSG STATUS

Ag|lent Spectrum Analyzer - Swept SA

RE
Avg Type: Log-Pwr Peak Search
PNO: Wide ) Trig: Free Run Avg|Hold:>10i10 "
IFGain:Low #Atten: 20 dB i
NextPeak
Ref Offset 11.5 dB
Ref 20.00 dBm
Next Pk Right
U
[ A
Next Pk Left
|
Marker Delta
[
Stop 2.51000 GHz
Sweep 3.67 ms (1001 pts) MKr—CF
MKR MODE TRC SCL FUNCTION FUNCTION wADTH FUNETIDNVALUE
(N [1]f [{A 2. 473 026 GHz 15. 929 deml [ 00000 000 Wi
2 NEEEEA 2.483 500 GHz 30886dBm| [ 0 0000000000 ]
N [1[f] 2.500 000 GHz A0204dBm| [ 0]
4 - ] Mkr—RefLvl
5
g (|
7
8
9 More
1‘13 10f2
. [ [ [ [ ] —
MSG STATUS
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Appendix B.4: Carrier Frequency Separation

Agilent Spectrum Analyzer - Swept SA

| ] T

Center Freq 2.404000000 GHz .
PNO: Wide ) Trig: Free Run
IFGain:Low Atten: 20 dB

Avg Type: Log-Pwr 4 Frequency

Avg|Hold:>100i100
Auto Tune

CenterFreq
2.404000000 GHz

StartFreq
2.401500000 GHz

Ref Offset 115 dB
Ref 21.50 dBm

Stop Freq
2.406500000 GHz

Center 2.404000 GHz Span 5.000 MHZ
#Res BW 100 kHz #VBW 100 kHz Sweep 2.53 ms (1001 pts)

MKR MODE TRC SCL FUNCTION

1 mnn—

2 ﬂllﬂ_

3 mnn 2.000 MHz oioedB] [ T 0000000
[ 2404000GHz[ 14838dBm| [ [ ]
I I

FUNCTION wADTH FUNCTION VaLLUE

Agilent Spectrum Analyzer - Swept SA

Qi e - W o e o o |

Marker 3 A 5.004000000 MHz : Avg Type: Log-Pwr
PNO: Wide —»— Trig: Free Run Avg|Hold: 1007100
IFGain:Low #Atten: 20 dB

Ref Offset 11.5 dB
Ref 20.00 dBm

Center 2.440000 GHz Span 12.00 MHz
#Res BW 100 kHz #VBW 100 kHz Sweep 1.47 ms (1001 pts)

MKR| MODE| TRC SCL. ® A FUNCTION FUNCTION WIDTH FUNCTION VaLUE
(A2 [ 1] f [iA 5,004 MHz o738l [ ]
nn 2.440 012 GHz 14924¢eBm| | |
@ _o2s2g8] | [ ] .
2 440 nno GHz 14903¢Bm] [ [ ] Properties»
]

|

| s
More

10
] 10f2
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Agilent Spectrum Analyzer - Swept SA

e e R e SO

Avg Type: Log-Pwr
Avg[Hold:>100/100

~ 1 Trig: Free Run
.

IFGain:Low Atten: 20 dB

Peak Search

Ref Offset 116 dB
Ref 21.50 dBm

MKR| MODE TRC SCL FUNCTION
1 mn- 2 000 MHz o ooedB| | 000000 00|
II 2.477 000 GHz 16263dBm[ [ [ 0 ]
2.000 MHz oo0z2de |
4 ﬂng 2.477 000 GHz 16263cBm| |
I e

FUNCTION wADTH

FUNCTION VaLLUE

NextPeak

Next Pk Right

Next Pk Left

Marker Delta

Mkr—CF

Mkr—RefLvl

=

ALIGN AUTO

| SENSE:INT] |
Avg Type: Log-Pwr
Avg[Hold:>100/100

‘JD:ZD‘DJ AMDec 16,2016

== Trig: Free Run
#Atten: 20 dB

PNO: Fast (|
IFGain:Low

Mkr2 2.477 000 0 GHz

Ref Offset 115 ¢B 8.333 dBm

10 dBidiv___Ref 21.50 dBm
Log

Stop 2.48350 GHz
Sweep 1.000 ms (1001 pts)

MKR| MODE TRC| SCL| FUNCTION

fll N [1]1] 2 402 00 GHz 7. 619 ‘em [ 0 00000 |
2N ENES 2.477 000 0 GHz 8333dBm[ [ [ 0000000 |
. rrr [ ]

FUNCTIOM WIDTH FUNCTIONVALUE =

SowONONEW

sl

=
7l
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Appendix B.6: Time of Occupancy

Low Channel

Agilent Spectrum Analyzer - Swept SA
RF S0%  DC

ALIGN AUTO

- e

Center Freq 2.402000000 GHz .
PNO: Wide —»— T1rig: Free Run
IFGain:Low Atten: 20 dB

Ref Offset 11.5 dB
Ref 21.50 dBm

’I1A2

Center 2.402000000 GHz
Res BW 100 kHz

MSG

VBW 100 kHz

Avg Type: Log-Pwr

AMkr1 -267.0 us
0.17 dB

*

Span 0 Hz
Sweep 500.0 ps (1001 pts)

STATUS

Frequency

Auto Tune

CenterFreq
2.402000000 GHz

StartFreq
2.402000000 GHz

Stop Freq
2.402000000 GHz

CFStep
100.000 kHz
Auto Man

Freq Offset
0 Hz

Agilent Spectrum Analyzer - Swept SA
RF S0 42

ALIGN AUTO

-
Center Freq 2.402000000 GHz :
PNO: Wide ~»— T1rig: Free Run

IFGain:Low Atten: 20 dB

Ref Offset 11.5 dB
Ref 21.50 dBm

Center 2.402000000 GHz
Res BW 100 kHz

MSG

VBW 100 kHz

Avg Type: Log-Pwr

Span 0 Hz
Sweep 9.200 s (1001 pts)

STATUS

Frequency

Auto Tune

CenterFreq
2.402000000 GHz

StartFreq
2.402000000 GHz

Stop Freq
2.402000000 GHz

CF Step

Freq Offset
0Hz
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Middle Channel

Agilent Spectrum Analyzer - Swept SA
RF S0 2

| B
Center Freq 2.440000000 GHz

Ref Offset 11.5 dB
Ref 21.50 dBm

Center 2.440000000 GHz
Res BW 100 kHz

MSG

ALIGN AUTO

PNO: Wide —#— 1rig: Free Run
IFGain:Low Atten: 20 dB

VBEW 100 kHz

Avg Type: Log-Pwr

AMkr1 268.0 us
-0.08 dB

’1A2

Span 0 Hz
Sweep 500.0 ps (1001 pts)

STATUS

Frequency

Auto Tune

CenterFreq
2.440000000 GHz

Freq Offset
0 Hz

Agilent Spectrum Analyzer - Swept SA
RF S0 52

N i
Center Freq 2.440000000 GHz

Ref Offset 11.5 dB
Ref 21.50 dBm

Center 2.440000000 GHz
Res BW 100 kHz

MSG

PNO: Wide —»— T1rig: Free Run

IFGain:Low Atten: 20 dB

VEW 100 kHz

ALIGHAUTO  [12:54:56 PM Nay 12, 2016
Avg Type: Log-Pwr 4

Span 0 Hz
Sweep 9.200 s (1001 pts)

Frequency

Auto Tune

CenterFreq
2.440000000 GHz

StartFreq
2.440000000 GHz

Stop Freq
2.440000000 GHz

CF Step
100.000 kHz
Auto Man

Freq Offset
0 Hz
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High Channel

Agilent Spectrum Analyzer - Swept SA
RF S0 2

ALIGN AUTO

|

Center Freq 2.477000000 GHz .
PNO: Wide —»— 1rig: Free Run
IFGain:Low Atten: 20 dB

Ref Offget 11.6 dB
Ref 21.50 dBm

Xz

Center 2.477000000 GHz
Res BW 100 kHz

MSG

VEW 100 kHz

Avg Type: Log-Pwr

AMkr1 265.0 ps
0.55dB

*

'1A2

Span 0 Hz
Sweep 500.0 ps (1001 pts)

STATUS

Frequency

Auto Tune

Center Freq
2.477000000 GHz

StartFreq
2.477000000 GHz

Stop Freq
2.477000000 GHz

Freq Offset
0 Hz

Agilent Spectrum Analyzer - Swept SA

RF S0%  DC

-

Center Freq 2.477000000 GHz :
PNO: Wide —»— T1rig: Free Run

Atten: 20 dB

IFGain:Low

Ref Offset 11.5 dB
Ref 21.50 dBm

Center 2.477000000 GHz
Res BW 100 kHz

MSG

VEW 100 kHz

ALGNAUTO  [12:56:27 PMNav 12, 2016
Avg Type: Log-Pwr 4

Auto Man

Span 0 Hz
Sweep 9.200 s (1001 pts)

Frequency

Auto Tune

CenterFreq
2.477000000 GHz

StartFreq
2.477000000 GHz

Stop Freq
2.477000000 GHz

CFStep
100.000 kHz

Freq Offset
0 Hz
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Appendix C: Test Results of Radiated Testing

APPENDIX C: TEST RESULTS OF RADIATED TESTING ..uttuituttuititetetssessssenseneesssssssnssnssnsenseneesenns 1
APPENDIX C.1: TEST RESULTS OF RADIATED SPURIOUS EMISSIONS ....uivieieiieiiieieiieieeeeneeeeeeneanenas 2
BOMHEZ = AGHZ .. 2
T A ] - AP PPPPPPPPRRPPRE 8
APPENDIX C.2: TEST RESULTS OF RADIATED EMISSIONS IN RESTRICTED BANDS .......cvevvvnieiinnnnen, 21
[0 YV Ao o = 1 1= U RPPTPRRR 21
HIGN CRANNEL L.ttt e e st bt e e st b et e e s kb e e e e s nbbeeeesnbeeeeaa 23
APPENDIX C.3: TEST RESULTS OF CONDUCTED EMISSION ON AC MAINS ...iviiiiiieeieeeeeeeeeeaneneen 25
C MOdE WIth QUAPTEE #1L ...ttt e ra b bt e s sabe e e e s aabe e e e e anbb e e e s annneeas 25
C MOdE WIth QQAPTET H2 ...ttt b e e sab bt e s e sbb e e s anbb e e e s annneeas 27
[0 g T Lo LSRR AL = To - o = O 29
[ g T Lo LSRR AL = To o o =] 31
APPENDIX C.4: TEST RESULTS OF RADIATED EMISSION ...cuiinieiiieiii it e e ee e ee e eaaene e 33
D mode, BElOW LGHZ, A0@PTEE H1 ... .uiiiiiii ettt e e e e et e e e e e s e e st ee e e e e e s e snnnnees 33
D mode, ADOVE 1GHZ, Ad@PTEE H#L ...ouviiiiieiie et e e e et e e e e s e e snntr e e e e e e s e annneees 35
D mode, BElOW L1GHZ, A@PLIEE H2... .ottt e e e et e e e e e s s et ee e e e e e e e e nnnneees 37

D mode, ADOVE 1GHZ, AAPTEE #2 ....oviiiiie ittt e e e et e e e e e s e e st eeeeaeeseennneees 39
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Note: Testing was carried out within frequency range 9kHz to the tenth harmonics. The measurement results below
30MHz and above 18GHz were greater than 20dB below the limit, so only the radiated spurious emissions from 30MHz

to 18GHz were reported.

Appendix C.1: Test Results of Radiated Spurious Emissions

30MHz - 1GHz

HNo.6 Ke Feng FRoad, 3cience £ Technology Park

(]
A | l D IX Nanshan District, Shenzhen, Guanglong, China
Tel:+86-755-26633495-"7

Fax:+86-755-26632877
Postcode: 518057

Data: 13

Level {dBuv/m)
80

40

File: E:2016 Test Data'T'TUNV20161026-rT-667 8845.EMG (42)
Date: 2016-10-31

_I 2 4 ]

FCC PART 15 C (3M)

| RTINS e

30 224, 418. 612. 806. 1000
Fregquency (MHz)
Site no. 3m Chanber Data no. : 13
Dis. / Ant. 3m ANT 2016 9165 710 Ant. pol. : HORIZCNTAL
Limit FZC PART 15 C (3M)
Env. / Ins. 22.1%C/55% Engineer : Lynn
EUT i Baby Monitor M/MN:MEPS45 PU
Power rating : D 5V From Adapter Input AC 120V/60Hz
Test Hode GF3E Z40ZMHz Tx Mode
Ant. Cable Emission
o Fredq. Factor Loss Feading Level Limits HMargin EFemark
[{MHz) [dE/m) (dB) (dBuv) [dBuV/m) [dBuV/m) {dE)
1 216.240 17.02 1.146 16.04 34,22 46.00 11.78 Qp
2 241.460 15.04 1.41 17.189 36.64 46.00 9.36 QF
3 354.050 Z1.54 Z2.37 15.50 39.71 46,00 6.29 Qp
4 432.550 zZ&2.90 2.54 12.35 37.79 46,00 g.21 Qp
5 672.140 zZ6.61 3.42 6.45 36.48 46.00 9.52 Qp
3 9g1.200 30.01 4.49 3.30 37.80 54.00 16.20 Qp
Femarks: 1. Emission Lewel= Antenna Factor + Cable Lozz + Eeading.

2.

The emission lewvels that are 20dE bhelow the official
limit are not reported.
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AUDIX 2

No.6 Ke Feng Road, Science & Technology Park
Nanshan District, ShenZhen, GuangDong,China
Tel:+56-755-26659495-7

Fax:+56-755-26652877

Postoode: 515057

Data: 14
Lewel {dBuV//m)
80

File: E:2016 Test Data\T'\TUV20161026-rf-6673.845.EMG6 {42)
Date: 2016-10-31

FCC PART 15 C (3M)

(]

Wm

3o 224, 418. 612, 806. 1000
Frequency (MHz)
Jite no. 3m Chamber Data no. 14
Di=s. [/ Ant. Jm ANT 2016 9163 710 Ant. pol. VERTICAL
Limit FCC PART 15 C (3H)
Env. / Ins. 22.1%C/55% Engineer : Lynn
EUT Baby Monitor M/N:MEPS45 PU
Power rating DC 5V From Adapter Input AC 1Z20V/60Hz
Test Mode GF3E  2Z402MHz Tx Mode
Ant. Cable Emis=ion
No. Freq. Factor Loss Reading Level Limits Margin FRemark
[(MH=z] [dE/m) (dB) [dBuW) [dBuV/m) [dBuV/m) (dB)
1 163.860 19.71 1.05 15.58 36.34 43.50 7.16 Qp
2 z41.460 15.04 1.41 15.33 37.75 45.00 g.22 Qp
3 389.800 zZ1.09 Z2.26 14.50 38.15 48.00 7.85 QP
4 384.050 21.84 2.37 14.60 38.581 45.00 7.19 QP
5 769.140 25.15 3.85 5.42 37.42 45.00 5.558 P
[ 9g0.000 30.01 4.49 6.34 40.54 45.00 5.186 QP

Remarks: 1.
2.

Emis=sion Level= Antenna Factor + Cable Loss + Reading.
The emission lewvels that are Z0dB helow the official
limit are not reported.

A TUVRheinland®




Appendix C A TUVRheinland®

Produkte 50061259 001
Products Page 4 of 40

(@ No.6 Ke Feng Road, Science & Technology Park
A U D IX Nanshan District, ShenZhen, GuangDong,China
Tel:+56-755-26659495-7

Fax:486-755-26632877
Postoode: 515057

Data: 15 File: E:2016 Test Data\T'\TUV20161026-rf-6673.845.EMG6 {42)
80 Level (dBu'//m) Date: 2016-10-31

FCC PART 15 C (3M)

1 4 2 Laﬂ»f"¢”ﬁ¥WA
3
RJ 2
UBU 224, 418. 612, 806. 1000
Frequency (MHz)
Jite no. i 3m Chamber Data no. : 15
Di=s. / Ant. : 3m ANT 2016 9163 710 Ant. pol. : VERTICAL
Limit : FCC FPART 15 C (3M)
Env., / Ins. : 2Z.1%C/55% Engineer : Lynn
EUT : Baby Monitor M/N:MEPS45 PU
Power rating : DIC 5V From Adapter Input AC 120V/60Hz
Test Mode 1 GFSK  Z440MHz Tx HMode
Ant. Cable Emis=ion
No. Freq. Factor Loss Reading Level Limits Margin FRemark
[(MH=z] [dE/m) (dB) [dBuW) [dBuV/m) [dBuV/m) (dB)
1 49.400 20.52 0.s80 10.96 32.28 40.00 7.7z Qp
2 144.460 19.51 1.08 7.32 27.91 43 .50 15.59 Qp
3 Z216.240 17.02 1.18 12.19 30.37 48.00 15.63 QP
4 241.460 15.04 1.41 13.73 33.18 45.00 12.82 QP
5 345.250 20.88 2.19 11.51 34.88 45.00 11.12 P
[ g64.200 285.87 4.21 4. 44 37.52 45.00 5.45 QP

Femarks: 1. Ewission Lewvel= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dB below the official
limit are not reported.
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(@ No.6 Ke Feng Road, Science & Technology Park
A U D IX Nanshan District, ShenZhen, GuangDong,China
Tel:+56-755-26659495-7

Fax:486-755-26632877
Postoode: 515057

Data: 16 File: E:2016 Test Data\T'\TUV20161026-rf-6673.845.EMG6 {42)
80 Level (dBu'//m) Date: 2016-10-31

FCC PART 15 C (3M)

3o 224, 418. 612, 806. 1000
Frequency (MHz)
Jite no. i 3m Chamber Data no. 16
Di=s. / Ant. : 3m ANT 2016 9163 710 Ant. pol. : HORIZONTAL
Limit : FCC FPART 15 C (3M)
Env., / Ins. : 2Z.1%C/55% Engineer : Lynn
EUT : Baby Monitor M/N:MEPS45 PU
Power rating : DIC 5V From Adapter Input AC 120V/60Hz
Test Mode 1 GFSK  Z440MHz Tx HMode
Ant. Cable Emis=ion
No. Freq. Factor Loss Reading Level Limits Margin FRemark
[(MH=z] [dE/m) (dB) [dBuW) [dBuV/m) [dBuV/m) (dB)
1 216.240 17.02 1.16 15.52 33.70 45.00 12.30 Qp
2 3584.050 z21.54 2.37 12.15 36.36 45.00 9.64 Qp
3 416.060 2Z2.41 2.49 11.34 IB.24 48.00 Q.78 QP
4 451.050 23.68 2.69 10.56 37.23 45.00 5.77 QP
5 g64.200 285.87 4.21 5.35 358.43 45.00 7.57 P
[ 9g0.000 30.01 4.49 5.32 3g.82 45.00 6.158 QP

Femarks: 1. Ewission Lewvel= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dB below the official
limit are not reported.
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(@ No.6 Ke Feng Road, Science & Technology Park
A U D IX Nanshan District, ShenZhen, GuangDong,China
Tel:+56-755-26659495-7

Fax:486-755-26632877
Postoode: 515057

Data: 17 File: E:2016 Test Data\T'\TUV20161026-rf-6673.845.EMG6 {42)
80 Level (dBu'//m) Date: 2016-10-31

FCC PART 15 C (3M)

3o 224, 418. 612, 806. 1000
Frequency (MHz)
Jite no. i 3m Chamber Data no. 17
Di=s. / Ant. : 3m ANT 2016 9163 710 Ant. pol. : HORIZONTAL
Limit : FCC FPART 15 C (3M)
Env., / Ins. : 2Z.1%C/55% Engineer : Lynn
EUT : Baby Monitor M/N:MEPS45 PU
Power rating : DIC 5V From Adapter Input AC 120V/60Hz
Test Mode 1 GFSK  Z477MHz Tx HMode
Ant. Cable Emis=ion
No. Freq. Factor Loss Reading Level Limits Margin FRemark
[(MH=z] [dE/m) (dB) [dBuW) [dBuV/m) [dBuV/m) (dB)
1 144.460 19.51 1.08 7.30 27.89 43.50 15.61 Qp
2 z16.240 17.0z2 1.16 14.25 32.46 45.00 13.54 Qp
3 354.050 zZ1.54 2.37 12.35 36.56 48.00 9.44 QP
4 393.750 2z.02 2.41 11.38 35.81 45.00 10.19 QP
5 451.050 23.68 2.69 9.49 35.86 45.00 10.14 P
[ g64.200 285.87 4.21 5.58 38.66 45.00 7.34 QP

Femarks: 1. Ewission Lewvel= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dB below the official
limit are not reported.
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(@ No.6 Ke Feng Road, Science & Technology Park
A U D IX Nanshan District, ShenZhen, GuangDong,China
Tel:+56-755-26659495-7

Fax:486-755-26632877
Postoode: 515057

Data: 18 File: E:2016 Test Data\T'\TUV20161026-rf-6673.845.EMG6 {42)
80 Level (dBu'//m) Date: 2016-10-31

FCC PART 15 C (3M)

404,—1

3o 224, 418. 612, 806. 1000
Frequency (MHz)
Jite no. i 3m Chamber Data no. 18
Di=s. / Ant. : 3m ANT 2016 9163 710 Ant. pol. : VERTICAL
Limit : FCC FPART 15 C (3M)
Env., / Ins. : 2Z.1%C/55% Engineer : Lynn
EUT : Baby Monitor M/N:MEPS45 PU
Power rating : DIC 5V From Adapter Input AC 120V/60Hz
Test Mode 1 GFSK  Z477MHz Tx HMode
Ant. Cable Emis=ion
No. Freq. Factor Loss Reading Level Limits Margin FRemark
[(MH=z] [dE/m) (dB) [dBuW) [dBuV/m) [dBuV/m) (dB)
1 49.400 20.52 0.s80 7.55 28.87 40.00 11.13 Qp
2 163.860 19.71 1.45 g.068 Z6.82 43 .50 16. 65 Qp
3 Z41.460 15.04 1.41 11.53 31.28 48.00 14.72 QP
4 359.800 21.09 2.26 12.16 35.51 45.00 10.49 QP
5 384.050 21.84 2.37 9.50 33.71 45.00 1z2.29 P
[ 451.050 23.68 2.69 7.10 33.47 45.00 12.53 QP

Femarks: 1. Ewission Lewvel= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dB below the official
limit are not reported.




Appendix C A TUVRheinland®

Produkte 50061259 001
Products Page 8 of 40

1GHz - 18GHz
Duty Cycle

Agilent Spectrum Analyzer - Swept SA

T R R | g ALIGN AUTO 04:21;34 PMNoy 12, 2016
Avg Type: Log-Pwr

PNO: Wide +»— T1tig: Free Run
IFGain:Low Atten: 20 dB —

Ref Offset 115 dB
Ref 21.50 dBm

Marker (:ount’

Couple
Markers
Off

Center 2.440000000 GHz Span 0 Hz
Res BW 100 kHz #VBW 100 kHz Sweep 100.0 ms (1001 pts)

MSG

Duty Cycle Correction Factor = 20*log(dwell time/Ton) = 100%
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AUDIX

No.6 Ke Feng EKoad, Block &2,
ShenZhen Science & Industry Park
Nant ou, ShenZhen, Guanglong, China
Tel:+86-T56-26639495-T
Fax:+86-ThE-266328TT

Postcode: 518067

Level {dBuVim)

Date: 2016-10-17

120
110
1

a0
FCC PART 15C PEAK

70
FCC PART 15C AV

50

30

W
M

10
01000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 1
Dis. / fnt. : 3m 2016 MCTD1208 3007  Ant. pol. : VERTICAL
Limit 1 FCC PART 1BC PELE Pre 104, 2kPa
Ervw. / Ins. @ 23.1%C/03.5% Engineer : Alice_yang
EUT : Baby Monitor MAN:MEPS45 FU
Power rating : DC BV From Adapter Input AC 120V/60Hz
Tezt Mode 1 GF3K 2402MHz Tz Mode
Ayt Cable ANP Emizzion
No. Fregq. Factor Lozsz EReading factor Lewel Limitz Margin Remark
(MHz) (dB/mi (dB}  {(dBu¥) (dB)  (dBu¥/m} (dBu¥/m} (dB)
1 2402,00 28,14 B, 1ol.10 36,39 101.19 74,00 -27.19 Peak

Eemarks: 1.

Emizzion Lewel= Antenna Factor + Cable Lossz + Eeading
—Aimp Factor

2. The emizsgion levels that are Z0dE below the official

limit are not reported.
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A TUVRheinland®

AUDIX

No.6 Ke Feng EKoad, Block &2,
ShenZhen Science & Industry Park
Nant ou, ShenZhen, Guanglong, China
Tel:+86-T56-26639495-T
Fax:+86-ThE-266328TT

Postcode: 518067

Level {dBuVim)

Date: 2016-10-17

120
110
1

a0
FCC PART 15C PEAK

70
FCC PART 15C AV

50

30MW

10
01000 1600. 2200. 2800. 3400. 4000
Frequency {(MHz)
Site no. : 3m Chamber Data no. : 2
Diz. / fnt. : 3m 2016 MCTD1208 3007  Ant. pol. : HORIZONTAL
Limit 1 FCC PART 1BC PELE Pre 1 104, ZkPa
Ervw. / Ins. @ 23.1%C/03.5% Engineer : Alice_yang
EUT : Baby Monitor MAN:MEPS45 FU
Power rating : DC BV From Adapter Input AC 120V/60Hz
Tezt Mode 1 GF3K 2402MHz Tz Mode
Ayt Cable ANP Emizzion
No. Fregq. Factor Lozsz EReading factor Lewel Limitz Margin Remark
(MHz) (dB/mi (dB}  {(dBu¥) (dB)  (dBu¥/m} (dBu¥/m} (dB)
1 2402,00 28,14 B, 10z.42 36,39 102.51 T4.00 -28.51 Peak

Eemarks: 1.

Emizzion Lewel= Antenna Factor + Cable Lossz + Eeading
—Aimp Factor

2. The emizsgion levels that are Z0dE below the official

limit are not reported.
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AUDIX

No.6 Ke Feng EKoad, Block &2,
ShenZhen Science & Industry Park
Nant ou, ShenZhen, Guanglong, China
Tel:+86-T56-26639495-T
Fax:+86-ThE-266328TT

Postcode: 518067

120 Level {dBuVim)

Date: 2016-10-17

110

90

FCC PART 15C PEAK

70

SOWJW

N  Fi e isaat

30
10
04000 6800. 9600. 12400. 15200, 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 3
Diz. / fnt. : 3m 2016 MCTD1208 3007  Ant. pol. : HORIZONTAL
Limit 1 FCC PART 1BC PELE Pre 1 104, ZkPa
Ervw. / Ins. @ 23.1%C/03.5% Engineer : Alice_yang
EUT : Baby Monitor MAN:MEPS45 FU
Power rating : DC BV From Adapter Input AC 120V/60Hz
Tezt Mode 1 GF3K 2402MHz Tz Mode
Ayt Cable ANP Emizzion
No. Fregq. Factor Lozsz EReading factor Lewel Limitz Margin Remark
(MHz) (dB/mi (dB}  {(dBu¥) (dB)  (dBu¥/m} (dBu¥/m} (dB)
1 4804.00 32,79 11.78 41,16 36,87 50.02 G4, 00 3,88 Average
2 4ED4.00 32,79 11.78 48.64 36,67 57.51 T4. 00 16.49  Peak
3 T206.00 35.88 12,44 32.18  35.58 44, 95 54, 00 5.058  Average
4 T206.00 36.88 12.44 42.42  36.BA& 56,19 74,00 18.81 Peak
5 BE08.00 3T.66 1319 34.43  35.63 49, 65 54, 00 4.35  Average
6 DE08.00 3T.66 13.19 45,67 36,63 60. 89 T4, 00 13.11  Feak

Eemarks: 1.

—Aimp Factor

Emizzion Lewel= intenna Factor + Cable Lozz + Reading

The emission levels that are 20dB below the official

limit are not reported.
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AUDIX

No.6 Ke Feng EKoad, Block &2,

ShenZhen Science & Industry Park
Nant ou, ShenZhen, Guanglong, China

Tel:+86-T56-26639495-T
Fax:+86-ThE-266328TT
Postcode: 518067

120 Level {dBuVim)

Date: 2016-10-17

110

90

FCC PART 15C PEAK

70

50

MWM

30
10
G4000 6800. 9600. 12400. 15200, 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 4
Dis. / fnt. : 3m 2016 MCTD1208 3007  Ant. pol. : VERTICAL
Limit 1 FCC PART 1BC PELE Pre 1 104, ZkPa
Ervw. / Ins. @ 23.1%C/03.5% Engineer : Alice_yang
EUT : Baby Monitor MAN:MEPS45 FU
Power rating : DC BV From Adapter Input AC 120V/60Hz
Tezt Mode 1 GF3K 2402MHz Tz Mode
Ayt Cable ANP Emizzion
No. Fregq. Factor Lozsz EReading factor Lewel Limitz Margin Remark
(MHz) (dB/m) (dB)  (dBu¥) (dB)  (dBu¥/m} (dBu¥/m} (dB)
1 4804.00 32,79 11.78 38,65 35,67 47, 56 G4, 00 6.44  Average
2 4ED4.00 32,79 11.78 46.13  36. 67 55. 00 T4. 00 15.00 Peak
3 T206.00 35.88 12,44 33.86 35.58 46, 63 54, 00 7.37  Average
4 T206.00 36.88 12.44 43.51 36,66 56, 28 74,00 17.72 Peak
5 BE08.00 3T.66 1319 32.04  35.63 47, 26 54, 00 6.74d  Average
6 DE08.00 3T.66 13.19 43.42 36,63 5. 64 T4, 00 16.36 Feak
Femarks: 1. Emission Lewel=

—Aimp Factor

Antenna Factor + Cable Losz + Reading

The emission levels that are 20dB below the official

limit are not reported.
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A TUVRheinland®

AUDIX

No.6 Ke Feng EKoad, Block &2,
ShenZhen Science & Industry Park
Nant ou, ShenZhen, Guanglong, China
Tel:+86-T56-26639495-T
Fax:+86-ThE-266328TT

Postcode: 518067

Level {dBuVim)

Date: 2016-10-17

120
110
1

a0
FCC PART 15C PEAK

70
FCC PART 15C AV

50

30

W
M

10
01000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Site no. : 3m Chamber Data no. : &
Diz. / fnt. : 3m 2016 MCTD1208 3007  Ant. pol. : HORIZONTAL
Limit 1 FCC PART 1BC PELE Pre 1 104, ZkPa
Ervw. / Ins. @ 23.1%C/03.5% Engineer : Alice_yang
EUT : Baby Monitor MAN:MEPS45 FU
Power rating : DC BV From Adapter Input AC 120V/60Hz
Tezt Mode 1 GF3K 2440MHz Tz Mode
Ayt Cable ANP Emizzion
No. Fregq. Factor Lozsz EReading factor Lewel Limitz Margin Remark
(MHz) (dB/mi (dB}  {(dBu¥) (dB)  (dBu¥/m} (dBu¥/m} (dB)
1 2440,00 28,20 B, 38 9T, 68 36,38 a7, 88 74,00 -23.88 Peak

Eemarks: 1.

Emizzion Lewel= Antenna Factor + Cable Lossz + Eeading
—Aimp Factor

2. The emizsgion levels that are Z0dE below the official

limit are not reported.
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A TUVRheinland®

AUDIX

No.6 Ke Feng EKoad, Block &2,
ShenZhen Science & Industry Park
Nant ou, ShenZhen, Guanglong, China
Tel:+86-T56-26639495-T
Fax:+86-ThE-266328TT

Postcode: 518067

Level {dBuVim)

Date: 2016-10-17

120
110
1

a0
FCC PART 15C PEAK

70
FCC PART 15C AV

50

30MWW

10
01000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 6
Dis. / fnt. : 3m 2016 MCTD1208 3007  Ant. pol. : VERTICAL
Limit 1 FCC PART 1BC PELE Pre 104, 2kPa
Ervw. / Ins. @ 23.1%C/03.5% Engineer : Alice_yang
EUT : Baby Monitor MAN:MEPS45 FU
Power rating : DC BV From Adapter Input AC 120V/60Hz
Tezt Mode 1 GF3K 2440MHz Tz Mode
Ayt Cable ANP Emizzion
No. Fregq. Factor Lozsz EReading factor Lewel Limitz Margin Remark
(MHz) (dB/mi (dB}  {(dBu¥) (dB)  (dBu¥/m} (dBu¥/m} (dB)
1 2440,00 28,20 B, 38 97,83  36.38 88,03 74,00 -24.03 Peak

Eemarks: 1.

Emizzion Lewel= Antenna Factor + Cable Lossz + Eeading
—Aimp Factor

2. The emizsgion levels that are Z0dE below the official

limit are not reported.
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A TUVRheinland®

AUDIX

No.6 Ke Feng EKoad, Block &2,
ShenZhen Science & Industry Park
Nant ou, ShenZhen, Guanglong, China
Tel:+86-T56-26639495-T
Fax:+86-ThE-266328TT

Postcode: 518067

120 Level {dBuVim)

Date: 2016-10-17

110

90

FCC PART 15C PEAK

70

; W
e

30
10
04000 6800. 9600. 12400. 15200, 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : T
Dis. / fnt. : 3m 2016 MCTD1208 3007  Ant. pol. : VERTICAL
Limit 1 FCC PART 1BC PELE Pre 1 104, ZkPa
Ervw. / Ins. @ 23.1%C/03.5% Engineer : Alice_yang
EUT : Baby Monitor MAN:MEPS45 FU
Power rating : DC BV From Adapter Input AC 120V/60Hz
Tezt Mode 1 GF3K 2440MHz Tz Mode
Ayt Cable ANP Emizzion
No. Fregq. Factor Lozsz EReading factor Lewel Limitz Margin Remark
(MHz) (dB/mi (dB}  {(dBu¥) (dB)  (dBu¥/m} (dBu¥/m} (dB)
1 4880.00 32.64 11.80 34,88  35.69 43,63 G4, 00 10,37  Awverage
2 4EE0.00 32.64 11.80 45.23  36.69 53. 98 74.00 20.02 Peak
3 14280.00 40,21 14,36 28,17 34.25 48. 48 54, 00 5.61  Average
4 14290.00 40.21 14.36 40,28 34,25 50, 60 T4, 00 13.40 Peak
Remarks:

1. Emizsion Lewel= Anterna Factor + Cable Lozs + Reading

—imp Factor
2., The emiszsion levels that are 2046 below the official
limit are not reported.
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A TUVRheinland®

AUDIX

No.6 Ke Feng EKoad, Block &2,
ShenZhen Science & Industry Park
Nant ou, ShenZhen, Guanglong, China
Tel:+86-T56-26639495-T
Fax:+86-ThE-266328TT

Postcode: 518067

120 Level {dBuVim)

Date: 2016-10-17

110

90

FCC PART 15C PEAK

70

50 MW

4

30
10
04000 6800. 9600. 12400. 15200, 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 8
Diz. / fnt. : 3m 2016 MCTD1208 3007  Ant. pol. : HORIZONTAL
Limit 1 FCC PART 1BC PELE Pre 1 104, ZkPa
Ervw. / Ins. @ 23.1%C/03.5% Engineer : Alice_yang
EUT : Baby Monitor MAN:MEPS45 FU
Power rating : DC BV From Adapter Input AC 120V/60Hz
Tezt Mode 1 GF3K 2440MHz Tz Mode
Ayt Cable ANP Emizzion
No. Fregq. Factor Lozsz EReading factor Lewel Limitz Margin Remark
(MHz) (dB/mi (dB}  {(dBu¥) (dB)  (dBu¥/m} (dBu¥/m} (dB)
1 4880.00 32.64 11.80 36.68  35.69 44, 33 G4, 00 8.67 Average
2 4EE0.00 32.64 11.80 46.05  35.69 5d. 80 T4. 00 15.20 Peak
3 14500.00 40.00 14,53 28,37 34.53 48. 37 54, 00 5.63  Average
4 14500.00 40.00 14,583 39.04 34,53 59, 04 T4, 00 14.96  Peak
Remarks:

1. Emizsion Lewel= Anterna Factor + Cable Lozs + Reading
—imp Factor

2., The emiszsion levels that are 2046 below the official
limit are not reported.
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A TUVRheinland®

AUDIX

No.6 Ke Feng EKoad, Block &2,
ShenZhen Science & Industry Park
Nant ou, ShenZhen, Guanglong, China
Tel:+86-T56-26639495-T
Fax:+86-ThE-266328TT

Postcode: 518067

Level {dBuVim)

Date: 2016-10-17

120
110
1

a0
FCC PART 15C PEAK

70
FCC PART 15C AV

50

WWW
30M

10
01000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 9
Dis. / fnt. : 3m 2016 MCTD1208 3007  Ant. pol. : VERTICAL
Limit 1 FCC PART 1BC PELE Pre 104, 2kPa
Ervw. / Ins. @ 23.1%C/03.5% Engineer : Alice_yang
EUT : Baby Monitor MAN:MEPS45 FU
Power rating : DC BV From Adapter Input AC 120V/60Hz
Tezt Mode : GF3K 24TTNHz Tz Mode
Ayt Cable ANP Emizzion
No. Fregq. Factor Lozsz EReading factor Lewel Limitz Margin Remark
(MHz) (dB/mi (dB}  {(dBu¥) (dB)  (dBu¥/m} (dBu¥/m} (dB)
1 2477.00 28,26  B.42 Bg. 02 36,38 B8, 32 74,00 -24.32 Peak

Eemarks: 1.

Emizzion Lewel= Antenna Factor + Cable Lossz + Eeading
—Aimp Factor

2. The emizsgion levels that are Z0dE below the official

limit are not reported.
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A TUVRheinland®

AUDIX

No.6 Ke Feng EKoad, Block &2,
ShenZhen Science & Industry Park
Nant ou, ShenZhen, Guanglong, China
Tel:+86-T56-26639495-T
Fax:+86-ThE-266328TT

Postcode: 518067

Level {dBuVim)

Date: 2016-10-17

120
110
1

a0
FCC PART 15C PEAK

70
FCC PART 15C AV

50

WMWW
3OMM

10
01000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 10
Diz. / fnt. : 3m 2016 MCTD1208 3007  Ant. pol. : HORIZONTAL
Limit 1 FCC PART 1BC PELE Pre 1 104, ZkPa
Ervw. / Ins. @ 23.1%C/03.5% Engineer : Alice_yang
EUT : Baby Monitor MAN:MEPS45 FU
Power rating : DC BV From Adapter Input AC 120V/60Hz
Tezt Mode : GF3K 24TTNHz Tz Mode
Ayt Cable ANP Emizzion
No. Fregq. Factor Lozsz EReading factor Lewel Limitz Margin Remark
(MHz) (dB/mi (dB}  {(dBu¥) (dB)  (dBu¥/m} (dBu¥/m} (dB)
1 2477.00 28,26  B.42 99,84 36,38 100. 14 T4.00 -26.14 Peak

Eemarks: 1.

Emizzion Lewel= Antenna Factor + Cable Lossz + Eeading
—Aimp Factor

2. The emizsgion levels that are Z0dE below the official

limit are not reported.

-10-
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No.6 Ke Feng EKoad, Block &2,
ShenZhen Science & Industry Park
Nant ou, ShenZhen, Guanglong, China
Tel:+86-T56-26639495-T
Fax:+86-ThE-266328TT

Postcode: 518067

Lewel {dBuV/m) Date: 2016-10-17
120
110
90

FCC PART 15C PEAK
70
4 3
i b A

N MW

M ]
30
10

04000 6800. 9600. 12400. 15200, 18000
Frequency (MHz)

Site no. : 3m Chamber Data no. : 11

Diz. / fnt. : 3m 2016 MCTD1208 3007  Ant. pol. : HORIZONTAL

Limit 1 FCC PART 1BC PELE Pre 1 104, ZkPa

Ervw. / Ins. @ 23.1%C/03.5% Engineer : Alice_yang

EUT : Baby Monitor MAN:MEPS45 FU

Power rating : DC BV From Adapter Input AC 120V/60Hz

Tezt Mode : GF3K 24TTNHz Tz Mode

Ayt Cable ANP Emizzion
No. Fregq. Factor Lozsz EReading factor Lewel Limitz Margin Remark
(MHz) (dB/mi (dB}  {(dBu¥) (dB)  (dBu¥/m} (dBu¥/m} (dB)

1 4954,00 32,49 11,88 3T.16 35,71 48,79 G4, 00 B.21  Average

2 49B4.00 32.49 11.85 46.78 35,71 56,42 74.00 18.58 Peak

3 B908.00 3T.84 1323 34.80  36.10 49, 87 54, 00 4.13  Average

4  Bo0B.00 3T7.84 13.23 46.42  36.10 61,39 74,00 12.61 Peak

5 14388.00 40011 14.44 28.16  34.38 48. 33 54, 00 5.67  Average

6 14388.00 40,11 14.44 41.07 34, 38 61,24 T4.00 12.T6 Peak

Eemarks: 1. Emissieon Lewel= Antenna Factor + Cable Losz + Reading
—Aimp Factor
2. The emizsion levels that are 20dB below the official
limit are not reported.

11-
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No.6 Ke Feng EKoad, Block &2,
ShenZhen Science & Industry Park
Nant ou, ShenZhen, Guanglong, China
Tel:+86-T56-26639495-T
Fax:+86-ThE-266328TT

Postcode: 518067

Level {dBuV/m) Date: 2016-10-17
120
110
90

FCC PART 15C PEAK
70
5
4
2 b s b ]

" MWW

e
30
10

G4000 6800. 9600. 12400. 15200, 18000
Frequency (MHz)

Site no. : 3m Chamber Data no. : 12

Dis. / fnt. : 3m 2016 MCTD1208 3007  Ant. pol. : VERTICAL

Limit 1 FCC PART 1BC PELE Pre 1 104, ZkPa

Ervw. / Ins. @ 23.1%C/03.5% Engineer : Alice_yang

EUT : Baby Monitor MAN:MEPS45 FU

Power rating : DC BV From Adapter Input AC 120V/60Hz

Tezt Mode : GF3K 24TTNHz Tz Mode

Ayt Cable ANP Emizzion
No. Fregq. Factor Lozsz EReading factor Lewel Limitz Margin Remark
(MHz) (dB/m) (dB)  (dBu¥) (dB)  (dBu¥/m} (dBu¥/m} (dB)

1 4954,00 32,49 11,88 32,41 368,71 41.04 G4, 00 12,896  Average

2 49B4.00 32.49 11.85 43.95 36,71 52,58 T74.00 21.42 Peak

3 B908.00 3T.84 1323 31.86  36.10 46, 83 54, 00 T.17T  Average

4  Bo0B.00 3T7.84 13.23 43. 16 36.10 58. 13 74,00 15. 87 Peak

5 1h130.00 38.80 14.896 29,88  34.61 49,13 54, 00 4.87  Average

6 16130.00 38,50 14.96 41. 76 34,61 61.00 T4, 00 13.00 Feak

Eemarks: 1. Emissieon Lewel= Antenna Factor + Cable Losz + Reading
—Aimp Factor

2. The emizsion levels that are 20dB below the official
limit are not reported.

-12-
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Appendix C.2: Test Results of Radiated Emissions in Restricted Bands
Low channel

No. 6 Ke Feng Foad,Block 52,
ShenZhen Science & Industry Park
Nant ou, ShenZhen, Guanglong, China

Tel:+86-TH5-26R354085-T
Fav: +86-THE-2BG32ETT
Postcode: 518067

Level {dBuV/m) Date: 2016-10-17
120
110

4
90
FCC PART 15C PEA

70
50 1

WWWW\MWWWW\*W?
30
10

02310 2329, 2348. 2367. 2386. 2405
Frequency (MHz)

Site no. : 3m Chamber Data no. @ 13

Diz. / Ant. : 3m 2016 MCTD1209 3007  Ant. pol. : HORIZONTAL

Limit 1 FCC PART 1BC PELAE Pre 1 104, ZkPa

Ervv. / Ins. @ 23.1#C/03.5% Engineer : Alice_yang

EUT : Baby Monitor M/N:MEPS45 FU

Power rating : DC GV From Adapter Imput AC 120W/R0Hz

Test Mode : GF3E 2402MHz Tx Mode

Ant. Cable LNF Emizsion
Mo. Fregq. Factor Lozz EReading factor Lewel Limitz Margin Remark
(MHz) (dB/m) (dB)  {(dBu¥) (df)  (dBu¥/m} (dBu¥/m} (dBE)

1 2386.53 Z8.12 8.32 45,27 36,39 458, 32 T4.00 28.68 Peak

2 2390.00 28,12 EB.33 43.24 36,39 43, 30 74,00 30.70 Peak

3 o0.00 28.14 8.3 B0.61 36.39 80.70 74.00 -6.70 Peak

4 2402.63 2B.14 B4 102,26 36,39 102,38 74,00 -28.35 Peak

Eemarks: 1. Emissieon Lewel= Antenna Factor + Cable Losz + Reading
—Aimp Factor
2. The emizsion levels that are 20dB below the official
limit are not reported.
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ShenZhen Science & Industry Park
Nant ou, ShenZhen, Guanglong, China

q l I D IX No.6 Ke Feng EKoad, Block &2,
Tel:+86-T56-26639495-T

Fax:+86-ThE-266328TT
Postcode: 518067

Level {dBuVim)

Date: 2016-10-17

120
110
4
90
70
FCC PART ¥5C AV
50
1
2
30
10
02310 2329. 2348. 2367. 2386. 2405
Frequency (MHz)

Site no. : 3m Chamber Data no. : 14

Diz. / fnt. : 3m 2016 MCTD1208 3007  int. pol. : HORIZONTAL

Limit : FCC PART 1BC AV Pre 1 104, ZkPa

Ervw. / Ins. @ 23.1%C/03.5% Engineer : Alice_yang

EUT : Baby Monitor MAN:MEPS45 FU

Power rating : DC BV From Adapter Input AC 120V/60Hz

Tezt Mode 1 GF3K 2402MHz Tz Mode

Ayt Cable ANP Emizzion
No. Fregq. Factor Lozsz EReading factor Lewel Limitz Margin Remark
(MHz) (dB/mi (dB}  {(dBu¥) (dB)  (dBu¥/m} (dBu¥/m} (dB)

1 2386.00 28,12 8. 32 35.74 36.39 5. 79 G4, 00 18,21  Awverage

2 2390.00 28.12 B33 31.73  36.39 31.79 54.00 22,21 Average

3 00.00 28.14 8.3 69,37  36.39 69, 48 54.00 -15.46  Average

4  2401.96 2B.14 B.3#4 g, 27 36.39 08, 38 54,00 -44.36 Average

Femarks: 1. Emission Lewel= Antenna Factor + Cable Lossz + Reading

—imp Factor
The emizszion lewvels that are 2048 below the official
limit are not reported.
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A TUVRheinland®

High channel

AUDIX

No. 6 Ke Feng Road, Block 52,
ShenZhen Science & Industry Park
Nantou, ShenZhen, Guanglong, China
Tel:+86-TH5- 266304057
Fax:+56-TAE-2663287T
Postcode:B180GT

Level (dBuVim)

Date: 2016-10-17

120
110
1
90
FCC PART 15C PEAK
7
50 33
ARttt Mg Ao B Pt Lot At iRt bt et rmaptort™d
30
10
G24?’]2 24796 2487.2 24948 25024 2510
Frequency (MHz)

Site no. t Jm Chamber Data no. = 17

Dis. / &nt. @ 3m 2016 MCTD120% 3007 Ant. pol. : HORIZONTAL

Limit 1 FCC PART 16C PEAK Fre 1 104, 2kFa

Erv. / Inz. @ 23, 1%C/53.5% Engineer : Alice_wang

EUT : Baby Monitor M/N:MEPE45 PU

Fower rating : DC 5V From Adapter Input AC 120V 60Hz

Test Mode : GFSK 247TTMHz Tz Mode

Ant, Cable AN Emigsion
Ho. Freq. Factor Lozss Reading factor Lewvel Limitz Margin Eemark
(MHz; (dB/m) (dB) (dBu¥) (dB) {(dBu¥/m) (dBuV/m) (dB)

1 24TT.81 28.26  8.42 9,64 36. 38 09, 84 T4.00 -25.84 Peak

2 24B3.50 2B.2T  B.42 4h, 14 36.38 45, 45 T4.00 28.855  Peak

3 2484.92 2828 E.42 46. 16  36. 38 46, 48 T4.00 27.52  Peak

4 2500.00 28.30 8.44 42,86  36.38 43, 22 T4.00  30.7T8  Peak

Remarks: 1. Emiszsion Level= Anterma Factor + Cable Loszs + Eeading

2.

—Amp Factor

limit are not reported.

The emission levels that are 20d6 below the official
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A TUVRheinland®

AUDIX

No. 6 Ke Feng Road, Block &2,
ShenZhen Science & Industry Park
Nantou, ShenZhen, Guanglong, China
Tel:+86-T95-26638495-T
Fax:+86-TH5-2663287T
Postcode:B180GT

Level {dBuV/m)

Date: 2016-10-17

120
110
1
90
7
FCC PART 15C AV
50
7 3
4
30
10
l}24?"]2 24796 2487.2 24948 25024 2510
Frequency (MHz)

Site no. t Jm Chamber Data no. = 18

Dis. / &nt. @ 3m 2016 MCTD120% 3007 Ant. pol. : HORIZONTAL

Limit : FCC PART 1GC AV Pre : 104, 2kFa

Env. / Ins. @ 23.1%C/53.5% Engineer : Alice_yang

EUT : Baby Monitor MN/N:MEP345 PU

Fower rating : DC 5V From Adapter Input AC 120V 60Hz

Teat Mode : GFSE 247TMHz Tx Mode

Ant, Cable AN Emigsion
Ho. Freq. Factor Lozss Reading factor Lewvel Limitz Margin Eemark
(MHz; (dB/m) (dB) (dBu¥) (dB) {dBu¥/m) (dBuV/m) (dB)

1 2477.02 28,26  8.42 B4, 38  36. 38 B4, 66 54,00 -40.66 Average

2 24B3.50 2B.2T  B.42 34,41 36. 38 .72 54, 00 18,28  Awerage

3 24B2,98 28.20 B.43 J6. 28 36. 38 36. 62 54, 00 17.38  Awerage

4 2B00.00 28.30 8,44 31,19 36,38 31,566 54,00 22,45  Awerage

Remarks: 1. Emizsion Level= Anternma Factor + Cable Lozs + Feading
—imp Factor
2. The emizzion levelz that are 20dB below the official

limit are not reported.
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Appendix C.3: Test Results of Conducted Emission on AC Mains
C mode with adapter #1

No.6 Ke Feng Road, Science & Technology Park
A I l D IX Nanshan District,3henZhen, GuangDong, China
Tel:+56-755-26639495-7

Fax:486-755-26632877
Postoode: 515057

Data: 1

80

File: EX1#CE20116 TEST Data\T'TUVG67 PU-BLJ.EMG {2}

Level (dBuv) Date: 2016-12-21

FCCPART 15 C

FCC PART 15 C {AVG)

A5

Site no
Dis./Lisn
Limit
Env./Ins.
EUT

2 5 1 2 5 10 230
Frequency (MHz)

11# Conduction Data Ho 11
12016 ESHZ-25 LINE

tFCZ PART 15

125 .4%C/553% Engineer :Evan
:Baby Monitor M/N:MEPGET PU

Power Rating :DC 5V From Adapter Input AC 120V/60H=

Test HMode tWireless conhecting mode
Adapter UL_EBLJ
LISN Cable Emission
o Freg Factor Loss Reading Level Limits Margin FRemark
[MH=z) {dBE) {dB) [dBuW) [dBuW) [dBuW) (dB)
1 0.1738 0.13 0.0z 4z2.30 42 .45 64,59 Z22.14 QP
2 0.558 0.1z 0.03 37.38 37.53 56.00 15.47 QP
3 0.627 0.13 0.04 36.63 36.80 56.00 19.20 QP
4 1.141 0.15 a.a7v 33.33 33.55 56.00 22.42 QF
5 1.519 0.19 o.o7v 32.04 32.30 56.00 23.70 QP
3 15.135 0.71 0.19 34,41 35.31 &60.00 Z4.89 QP
Femarks: 1.Emission Level=LISN Factor+Cable Loss+Reading.

.If the awverage liwit is mwet when using a gquasi-peak detector.
the EUT shall be deemed to meet both limits and measurement
with average detector is uhnecessary.
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AUDIX

No.6 Ke Feng Road, Science & Technology Park
Nanshan District, 3henZhen, GuangDong, China
Tel:+56-755-26659495-7

Fax:+56-755-26652877

Postoode: 515057

Data: 2 File: E:\12CE' 2016 TEST Data'T'TUVG67 PU-BL.LEMG (2)
30 Level (dBuv) Date: 2016-12-21
70.0
CC 15C
60.0 | FCC PART 15
CC 15C G
50.0 | FCC PART 15 C {AVG
40.0 . ;
30.0
20.0
10,0
0
A5 .2 5 1 2 5 10 20 30
Frequency (MHz)
Site no 11§ Conduction Data HNo H
Dis./Lisn 12016 ESHZ-Z5 NEUTRAL
Limit :FCC PART 15 C
Env./Ins. 123 .4%C/ 53y Enginesr :Evan
EUT :Baby Monitor M/N:MEPGET PU
Power Rating :DC 5V From Adapter Input AC 1Z20V/60H=
Test Mode :Wireless connecting mode
Adaprer UL_ELJ
LISN Cable Emission
o Freg Factor Loss Reading Level Limits Margin FRemark
[MH=z) {dE) {dE) [dBuW) [dBuW) [dBuW) {dEB)
1 0.174 0.13 0.0z 41.61 41.76 64,77 23.01 QP
2 0.558 0.15 0.03 39.89 40.07 56.00 15.93 QP
3 0.614 0.15 0.04 39.37 39.56 56.00 16.44 Qp
4 1.077 o.17 o.o7v 35.90 Jg.14 56.00 159.5a QP
5 1.511 0.19 o.ov 36.41 I6.67T 5&.00 19.33 QP
3 13.841 0.49 o.17 38.58 3g.24 60.00 20.76 QP
Femarks: 1.Emission Level=LI3N Factor+Cable Loss+Reading.
2.If the average liwit is mwet when using a quasi-peak detector.

the EUT shall be deemed to meet both limits and measurement

with average detector is uhhecessary.
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C mode with adapter #2

No.6 Ke Feng Road, Science £ Technology Fark
A l l D IX Nanshan District, S3henZhen, Guanglong, China
Tel:+56-755-266539495-7

Fax:+86-755-26632877
Postcode: 515057

Data: 1 File: E:\1ZCE2016 TEST DataiT'TUV20161025-845 PUEMG (6}
80 Lewvel (dBuv) Date: 2016-10-25
70.0
60.0 | FCCPART 15C
50.0 | FCC PART 15 C {AVG)
40.0 i 4
30.0 ]
20.0
10.0
0
A5 .2 5 1 2 5 10 20 30
Frequency (MHz)
Site no :1f# Conduction Data No =1
Dis./Lisn 2015 E3HZ-Z5 LINE
Limit :FCC PART 15 C
Env./Ins. 123.4%C/53% Engineer :Ewvan
EUT :Baby Monitor M/N:MEPS45 PU
Power Rating :DC 5V From Adapter Input AC 1Z20V/60Hz
Test Mode :Wireless connecting mode

Ldapter UL_Tenpao

LISN Cable Emission
o Freg Factor Loss Reading Level Limits Margin ERemark
[MHz) {dE) {dE) [dEBuv) [dEBuv) [dEBuv) (dEB)
1 0.406 0.74 0.03 43 .60 44,37 57.73 13.38 P
2 0.504 0.15 0.05 30.45 30.65 56.00 25.35 Qp
3 1.z296 a.16 a.a7v z8.60 Z8.83 56.00 z26.17 QF
4 1.939 0.19 o.ov 28.83 Z9.09 5&.00 Z26.91 QP
5 14.672 0.54 0.15 3g.72 37,44 60.00 Z2a.56 QP
3 17.109 0.68 0.19 38.75 39.62 60.00 20.38 QP

Femarks: 1.Emission Level=LI3ZN Factor+Cable Loss+Reading.
2.If the average limit iz met when using a quasi-peak detector.
the EUT shall be deemed to meet both limits and measurement
with average detector is unnecessary.
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No.6 Ke Feng Road, Science & Technology Park
A l I D IX Nanshan District, 3henZhen, GuangDong, China
Tel:+56-755-26659495-7

Fax:486-755-26632877
Postoode: 515057

Data: 2 File: E:\1=CE2016 TEST Data\T'TUV20161025-845 PUEMG (6}

20 Lewvel {dBuv) Date: 2016-10-25

FCCPART 15C

FCC PART 15 C {AVG)

A5 2 5 1 2 5 10 20 30
Frequency {MHz)

Site no 11§ Conduction Data HNo H
Dis./Lisn 2015 ESHZ-Z5 NEUTRAL

Limit :FCC PART 15 C

Env./Ins. 123 .4%C/ 53y Enginesr :Evan
EUT :Baby Monitor M/N:MEPS45 PU

Power Rating :DC 5V From Adapter Input AC 1Z20V/60H=

Test Mode :Wireless connecting mode

Adapter UL_Tenpao

LISN Cable Emission
o Freg Factor Loss Reading Level Limits Margin FRemark
[MH=z) {dE) {dE) [dBuW) [dBuW) [dBuW) {dEB)
1 0.182 0.1z 0.0z 3z.o7 Jz.al 64.42 3ja.z21 QP
2 0.406 0.14 0.03 44,09 44 .26 57.73 13.47 QP
3 0.479 0.14 0.03 34.50 34.67 56.36 21.69 Qp
4 0.838 0.15 0.04 Z9.09 Z9.58 56.00 Z6.12 QP
5 9.50z2 0.41 0.14 35.35 35.90 &60.00 Z24.10 QP
3 17.109 0.s89 0.19 38.51 38.59 60.00 20.41 QP

Femarks: 1.Emission Level=LI3N Factor+Cable Loss+Reading.
2.If the average liwit is mwet when using a quasi-peak detector.
the EUT shall be deemed to meet both limits and measurement
with average detector is uhhecessary.
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D mode with adapter #1

AUDIX

No.6 Kefeng Road, Science &£ Technology Fark
Nanshan District, Shenzhen, Guangdong, China
Tel:+56-755-26639495-7

Fax:+86-755-26632877

Postcode: 515057

Data: 15

BoLeVH

File: E:'2016 Test Data'T'\TUVI20161115 667 845 CEEEMG {24)

{dBuv)

Date: 2016-11-18

720
G64.0
56.0
48.0
40.0
32.0
24.0
16.0

8.0

FCC PART 15 B OGP

FCC PART 15 B AVG

l30.15

Site no
Dis./Li=n
Limit
Env./Ins.
EUT

Fower Rating

0.5

:1f# Conduction
:2016 ESHZ-Z5 NEUTRAL LISN phase:
:FCC PART 15 E QP

123.2%C/52%
:Baby Monitor

1 2 5 10 20 30
Frequency {MHz)

Data No 115

Engineer thlvis-Ta
M/MN:MEPS45 PU

:DC 6YW From ALdapter Input AC 120V/60Hz

Test Mode tCharging Mode
Adaprer UL_ELJ
LISN Cable Emission
o Freg Factor Loss Reading Level Limits Margin ERemark
[MHz) {dE) {dE) [dEBuv) [dEBuv) [dEBuv) (dEB)
1 0.226 0.13 0.0z 28.30 28.45 52.61 24.16 bverage
2 0.226 0.13 0.0z 41.55 41.70 62.61 20.91 Qp
3 0.z255 0.13 0.0z zG.z0 28.35 51.51 zZ3.1a hverage
4 0.z258 0.13 0.0z 40.47 40. 82 61.51 Z0.89 QP
5 0.5589 0.15 0.04 25.80 25.99 45.00 16.01 bverage
3 0.589 0.15 0.04 40.09 40.28 56.00 15.72 QP

.Emission Level=LI3N Factor+Cable Loss+Reading.
LIf the average limit is wet when using a quasi-peak detector.

the EUT shall be deemed to meet both limits and measurement
with average detector is unnecessary.

-15-
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No.6 EKefeng Foad, Science & Technology FPark
l I IX Nanshan District, Shenzhen, Guangdong, China
Tel:+56-755-26639495-7

Fax:486-755-26632877
Postoode: 515057

Data: 16 File: E:'2016 Test Data'T\TUV' 20161115 667 845 CE.EMG (24)
BOLMI {{IBuv) Date: 2016-11-18
720
64.0 FCC PART 15 B QP
56.0 |
FCC PART 15B AVG
48.0 |
40.0
320
24.0
16.0
8.0
0
0.15 0.5 1 2 5 10 20 30
Frequency (MHz)
Site no 11§ Conduction Data No 16
Dis./Lisn :2016 ESHZ-Z5 LINE LISN phase:
Limit :FCZ PART 15 B QF
Env./Ins. 123.2%C/E2% Engineer :Alvis-Tua
EUT :Baby Monitor M/WN:MEPS45 PU
Power Rating :DC 6V From Adapter Input AC 1Z20V/60H=
Test Mode tCharging Mode

Adaprer UL_ELJ

LISN Cable Emission
o Freg Factor Loss Reading Level Limits Margin FRemark
[MH=z) {dE) {dE) [dBuW) [dBuW) [dBuW) {dEB)

1 0.178 0.13 0.0z 25.60 25.75 54,59 24.84 bverage
2 0.178 0.13 0.0z 41.95 4z .10 64.59 Z2.49 QP
3 0.497 0.1z 0.03 Z8.20 28.35 45.05 17.70 bverage
4 0.4397 0.1z 0.03 37.58 37.73 56.05 15.32 QP
5 0.579 0.1z 0.04 30.50 30.96 45.00 15.04 Average
3 0.579 0.1z 0.04 40.30 40.46 56.00 15.54 QP

Femarks: 1.Emission Level=LI3N Factor+Cable Loss+Reading.
2.If the average liwit is mwet when using a quasi-peak detector.
the EUT shall be deemed to meet both limits and measurement
with average detector is uhhecessary.

-16-
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D mode with adapter #2

No.6 Kefeng Road, Science &£ Technology Fark
l l IX Nanshan District, Shenzhen, Guangdong, China
Tel:+56-755-26639495-7

Fax:+86-755-26632877
Postcode: 515057

Data: 7 File: E:2016 Test Data\T\TUV 120161125- 667 845 ce.EMG (24)
80 Lewvel (dBuv) Date: 2016-11-25
72.0
64.0 FCCPART 15 B QP
56.0 |
FCC PART 15 B AVG
48.0 |
40.0
320
24.0
16.0
8.0
0
0.15 0.5 1 2 5 10 20 30
Frequency (MHz)
Site no :1f# Conduction Data No H
Dis./Li=n :2016 ESHZ-Z5 NEUTRAL LISN phase:
Limit :FCC PART 15 B QP
Env./Ins. 123.2%C/52% Engineer :Alvis-Tu
EUT :Baby Monitor M/MN:MEPS45 PU
Power Rating :DC 5V From Adapter Input AC 1Z20V/60Hz
Test Mode tCharging Mode

Ldapter UL_Tenpao

LISN Cable Emission
o Freg Factor Loss Reading Level Limits Margin ERemark
[MHz) {dE) {dE) [dEBuv) [dEBuv) [dEBuv) (dEB)
1 0.155 0.13 0.0z 34.03 34.18 65.74 31.56 P
2 0.4158 0.15 0.03 40. 60 40.75 57.49 16.71 Qp
3 0.835 a.16 0.06 Z8.55 28.77 56.00 Z6.23 QF
4 1.310 0.19 o.ov Z9.79 30.05 5&.00 25.95 QP
5 2.261 0.z21 0.035 27.683 27.92 56.00 28.08 QP
3 3.681 0.2z 0.03 Z8.61 28.91 56.00 Z27.09 QP

Femarks: 1.Emission Level=LI3ZN Factor+Cable Loss+Reading.
2.If the average limit iz met when using a quasi-peak detector.
the EUT shall be deemed to meet both limits and measurement
with average detector is unnecessary.
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No.6 EKefeng Foad, Science & Technology FPark
l I IX Nanshan District, Shenzhen, Guangdong, China
Tel:+56-755-26639495-7

Fax:486-755-26632877
Postoode: 515057

Data: 8 File: E:'2016 Test Data'T\TUV 1'201161125- 667 845 ce. EM6 (24)
20 Level {dBuVv) Date: 2016-11-25
720
64.0 FCC PART 15 B QP
56.0 |
FCC PART 15B AVG
48.0 |
40.0
320
24.0
16.0
8.0
0
0.15 0.5 1 2 5 10 20 30
Frequency (MHz)
Site no 11§ Conduction Data No H=
Dis./Lisn :2016 ESHZ-Z5 LINE LISN phase:
Limit :FCZ PART 15 B QF
Env./Ins. 123.2%C/E2% Engineer :Alvis-Tua
EUT :Baby Monitor M/WN:MEPS45 PU
Power Rating :DC 5V From Adapter Input AC 1Z20V/60H=
Test Mode tCharging Mode

Adapter UL_Tenpao

LISN Cable Emission
o Freg Factor Loss Reading Level Limits Margin FRemark
[MH=z) {dE) {dE) [dBuW) [dBuW) [dBuW) {dEB)
1 0.415 0.13 0.03 259.45 259.61 57.55 27.94 QP
2 0.683 0.15 0.04 27.64 27.83 56.00 258.17 QP
3 0.817 0.15 0.05 28.36 28.56 56.00 27.44 Qp
4 1.141 0.13 o.o7v Z7.49 Z7.74 56.00 ZG.2a QP
5 1.839 0.z0o o.ov 25.49 Z25.76 5&.00 30.24 QP
3 16.928 0.64 0.19 24,54 25.37 60.00 34.63 QP

Femarks: 1.Emission Level=LI3N Factor+Cable Loss+Reading.
2.If the average liwit is mwet when using a quasi-peak detector.
the EUT shall be deemed to meet both limits and measurement
with average detector is uhhecessary.
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Appendix C.4: Test Results of Radiated Emission
D mode, Below 1GHz, adapter #1

No.6 EKefeng Road, Science & Technology Park
I l IX Nanshan District, Shenzhen, Guangdong, China
Tel:+56-755-26639495-7

Fax:486-755-26632877
Postoode: 515057

Data: 3 File: E:2016 Test Data'T\TUV'20161018 667 845 RE.EMG (16)

80 Level (dBuvim) Date: 2016-10-18
720
64.0
56.0 FECPART 15 B-{3M)}

!

48.0 |
4&0———J LﬁJ
320
24.0
16.0

8.0

030 224, 418. 612. 806. 1000

Frequency (MHz)

Jite no. i 3m Chamrber Data no. HE}

Dis. / Ant. To3m ANT 2016 9165 710 Ant. pol. @ VERTICAL

Limit : FCO PART 15 B (5M)

Ewv. / Ins. : 21.1+%C/50% Engineer : Lynn

EUT : Baby Monitor H/N:MEPS45 PU

Power rating : DC 5V Frow Adapter Input LC 120V/60Hz

Test Mode : Charging wode

Adapter UL_ELJ

Ant . Cabhle LMP Emis=sion
HNo. Freq. Factor Loss factor Reading Level Limits Margin Remark
[MHz) [&E/m) {dE) (dE) [dEBuv) [dBuvV/m) (dBuv/m) (dEB)
1 49,40 20.52 0.s80 0.00o 11.28 3z.60 40.00 7.40 QP
2 303.54 12.91 z.01 0.0 11.39 33.31 45.00 12.69 QP
3 451.05 23.68 Z2.69 0.00 5.582 35.19 46.00 10.81 QP
4 575.14 25,27 3.03 0.00 9.09 37.39 46.00 .61 QP
5 769,14 28.15 3.85 0.00 5.458 37.48 45.00 g.52 QP
3 9s0.00 30.01 4.49 0.00o 7.99 4z .49 45.00 3.51 QP

Femarks: 1. Ewission Lewvel= Antenna Factor + Cable Loss + Reading
—Awp Factor
2. The emission levels that are Z20dB below the official
limit are not reported.
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A TUVRheinland®

AUDIX

Nanshan District, Shenzhen,
Tel:+56-755-26639495-7
Fax:+56-755-268632877
Postoode: 515057

Guangdong,

No.6 EKefeng Foad, Science & Technology FPark

China

Data: 4 File: E:2016 Test Data'T\TUV\20161018 667 845 REEMG (16)
20 Lewvel (dBuVim} Date: 2016-10-18
72.0
64.0
56.0 FCC-PART 15 B-{3M}
!
48.0 |

4&0———J

..

320
24.0
16.0
8.0
030 224, 418. 612, 806. 1000
Frequency (MHz)
Jite no. Jm Chamber Data no. 4
Dis. / Ant. Jm ANT 2016 9163 710 int. pol. HORIZCMTAL
Limit FCC PART 15 B (3M)
Env. / Ins. 21.1*C/B0% Engineer Lynn
EUT Baby Monitor M/N:MEPS45 PU
Power rating DC 5V From Adapter Input AC 1Z0V/60H=Z
Test Mode Charging mode
Adapter UL_ELJ
Ant. Cable LMP Emis=sion
No. Freq. Factor Loss factor Reading Level Limitz Margin Remark
[MH=) (dB/m) (dB) (dB) [dBuW) [dBuv/m) (dBuvV/m) (dB)
1 303.54 19.91 2.01 0.00o 15. 46 40.38 45.00 5.62 QP
Z 335.55 z0.88 Z.15 0.00 16.52 39.53 45.00 6.47 QP
3 354.05 21.54 2.37 0.00 12.92 37.13 45.00 8.87 QP
4 451.05 23.68 2.69 0.00 14.23 40.60 45.00 5.40 QP
5 672,14 26.61 3.41 0.00o 5.81 358.83 45.00 7.17 QP
[ Se0.00 30.01 4.49 0.0 5.35 4z .85 45.00 3.15 QF

Remarks: 1.

Emission Lewvel=
—hwp Factor

Lntenna Factor + Cable Loss + Reading

The emission levels that are Z0dB helow the official

limit are not reported.
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D mode, Above 1GHz, adapter #1

No.6 Kefeng Road, Science &£ Technology Fark
l l IX Nanshan District, Shenzhen, Guangdong, China
Tel:+56-755-26639495-7

Fax:+86-755-26632877
Postcode: 515057

Data: 11 File: E:2016 Test Data'T\TUV 20161018 667 845 REEEMG (16)
100 Lewvel (dBuWim) Date: 2016-10-20
90.0
800 FCC PART 15 B PEAK
70.0
60.0 5 o e 15B AV
50.0 a2 MW
40.0
30.0
20.0
10.0
G1000 4400. 7800. 11200, 14600, 18000
Frequency (MHz)
Jite no. i 3m Chamber Data no. 11
Di=s. / Ant. : 3m z016 MCTD1z09 3006 Ant. pol. : VERTICAL
Limit : FCC PART 15 E PEAEK
Enwv. / Ins. : 23.5%C/39% Engineer : Frank
EUT : Bsby Monitor M/N:MEPE45 PU
Power rating : DIC 5V From Adapter Input AC 120V/60Hz
Te=st Mode : Charging mode

Adapter UL_ELJ

Ant. Cable LMP Emis=zion
No. Fredq. Factor Loss factor Reading Lewel Limits Margin Remwark
(MHz) [(dB/m) [dB) (dB) [dBuv) [dBuv/m) (dBuv/m) [dE)
1 1203 .85 25.49 1.97 35.63 46.580 38.63 54.00 15.37 Average
2 1204,00 25.49 1.97 35.63 £g.27 E0.10 74.00 23.90 Peak
3 3890.00 3z.03 3.57 35.37 49.95 50.21 74.00 23.79 Peak
4 3894.10 32.03 3.57 35.40 41.21 41.41 54.00 12.59 Average
g 7256.00 35.92 5.17 34.18 47.36 54.27 74.00 19.73 Peak
g 7256.30 35.92 5.17 34.15 36.11 43.02 54.00 10.98 Average

Femarks: 1. Ewmission Lewvel= Antenna Factor + Cable Loss + Reading
—hwp Factor
Z. The emission levels that are Z0dE helow the official
limit are not reported.

=11-
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No.6 EKefeng Foad, Science & Technology FPark
l I IX Nanshan District, Shenzhen, Guangdong, China
Tel:+56-755-26639495-7

Fax:486-755-26632877
Postoode: 515057

Data: 12 File: E:2016 Test Data'T\TUV\20161018 667 845 REEMG (16)

100 Lewvel (dBuVim} Date: 2016-10-20

90.0

80.0 FCC PART 15 B PEAK

70.0

60.0/ ) & [ B AV

50.0
L

40.0

30.0

20.0
10.0

0 1000 4400, 7800, 11200, 14600, 18000

Frequency {MHz)

Jite no. i 3m Chaber Data no. H

Dis. / Ant. H ] 2016 MCTD1209 3006 Ant. pol. : HORIZONTAL
Limit : FCO PART 15 B FPELE

Env., / Ins. : 23.5%C/39% Engineser : Frank

EUT : Baby Monitor M/N:MEPE45 PU

Power rating : DC 5V Frow Adapter Input AC 120V/60H=z

Test Mode : Charging mode

Adapter UL_ELJ

Ant. Cable LMP Emis=sion
No. Freq. Factor Loss factor Reading Level Limitz Margin Remark
[MH=) (dB/m) (dB) (dB) [dBuW) [dBuv/m) (dBuvV/m) (dB)

1 1z03.50 25.49 1.97 35.63 51.56 43.39 54.00 10.61 ALverage
Z 1z04.00 25.49 1.87 35.63 58.3a0 51.19 74.00 ZZ.81 FPeak
3 3634.50 31.386 3.45 35.08 44,29 44,02 54.00 9.98 Average
4 3635.00 31.36 3.45 35.08 53.03 52.76 74.00 21.24 Peak
5 8785.40 37.70 5.9z 33.33 30.90 41.19 54.00 12.81 iwverage
[ 8756.00 37.70 5.9z 33.33 44 .09 54.35 74.00 19.62 Peak

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—hwp Factor
2. The emission levels that are Z0dB helow the official
limit are not reported.

-12-
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D mode, Below 1GHz, adapter #2

AUDIX

Tel:+56-755-26639495-7
Fax:+86-755-26632877
Postcode: 515057

No.6 Kefeng Road, Science &£ Technology Fark
Nanshan District, Shenzhen, Guangdong, China

Data: 5

80
720
64.0
56.0

Level {dBul/mj)

File: E;2016 Test Data'T\TUVI20161125.EM6 (8)

Date: 2016-11-25

FCE-PART 15 B-(3M)
—

48.0
40.0
320
24.0
16.0
8.0
G30 224, 418. 612. 806. 1000
Frequency (MHz)
Jite no. 3m Chamber Data no. HE=1
Di=s. / Ant. 3m ANT z016 9163 710 Ant. pol. : VERTICAL
Limit FCC PART 15 B (3H)
Env. / Ins. 22.1%C/51.3% Engineer : Alvis-Tu
EUT Baby Monitor M/N:MEPS45 PU
Power rating DC 5V From adapter Input AC 1Z20V/60Hz
Te=st Mode Charging Mode
Adapter_UL_Tenpao
Ant. Cable LMP Emis=zion
o Fredq. Factor Loss factor Reading Lewel Limits Margin Remwark
[MH=z) [(dB/m) [dB) (dB) [dBuW) [dBuv/m) (dBuv/m) (dEB)
1 30.00 19.28 a.539 0.0 10.05 z8.892 40.00 10.08 QP
Z 46,49 z0.45 .77 0.00 5.71 Z6.96 40.00 13.04 QP
3 140.58 19.35 1.08 0.00 1.52 21.95 43.50 21.55 QP
4 157.07 19.72 1.06 0.00o 4.94 25.72 43.50 17.78 QP
5 216.24 17.0z2 1.16 0.00o 5.07 24,25 45.00 21.75 QP
[ isl.0v z0.88 Z.22 0.00 4.59 Z7.89 45.00 185.31 QF

Remarks: 1.

Ewission Lewvel= Antenna Factor + Cable Loss + Reading
—hwp Factor

The emission levels that are 2Z0dE helow the official
limit are not reported.
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AUDIX

Tel:4+56-755-26639405-7
Fax:486-755-26632877
Postoode: 515057

No.6 EKefeng Foad, Science & Technology FPark
Nanshan District, Shenzhen, Guangdong, China

Data: 6

80

Level {dBut/mj)

File: E:2016 Test Data'T'\TUV20161125.EM6 (8)

Date: 2016-11-25

720
64.0
56.0

48.0

40.0 —

FCC-PART 15 B-{3M}
;

32.0 g B
a0l 2§
16.0
8.0
030 224, 418. 612, 806. 1000
Frequency (MHz)
Jite no. Jm Chamber Data no. HE
Dis. / Ant. Jm ANT 2016 9163 710 Ant. pol. : HORIZONTAL
Limit FCC PART 15 B (3M)
Env. / Ins. 22.1%C/B1.3% Engineer : Alvis-Tu
EUT Esby Monitor M/N:MEPS45 PU
Power rating DC 5V From adapter Input AC 1Z0V/60HzZ
Test Mode Charging Mode
Adapter UL_Tenpao
Ant. Cable LMP Emis=sion
o Freq. Factor Loss factor Reading Level Limitz Margin Remark
[MH=) (dB/m) (dB) (dB) [dBuv) [dBuv/m) (dBuvV/m) [dE)
1 30.00 19.28 0.59 0.00o 5.97 Z6.84 40.00 13.18 QP
Z 64,92 15.75 0.93 0.00 1.68 Z1.4z2 40.00 185.56 OQF
3 125.94 15.08 1.10 0.00 4.41 23.59 43 .50 19.91 QP
4 160.95 19.74 1.05 0.00 1.60 22.39 43 .50 21.11 QP
5 351.07 20.88 2.22 0.00o 5.34 31.44 46.00 14.56 OQF
[ 450.95 23.35 z.80 0.0 Z.90 z8.85 45.00 17.15 QP

Remarks: 1.

Emission Level= Antenna Factor + Cable Loss + Reading

—hwp Factor
The emission levels that are Z0dB helow the official
limit are not reported.
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D mode, Above 1GHz, adapter #2

No.6 Kefeng Road, Science &£ Technology Fark
l l IX Nanshan District, Shenzhen, Guangdong, China
Tel:+56-755-26639495-7

Fax:+86-755-26632877
Postcode: 515057

Data: 5 File: E:2016 Test Data'T\TUV20161126 667 845 RE HEMG (8)
Level {dBuW/m) Date: 2016-11-26

100
90.0
800 FCC PART 15 B PEAK
70.0
60.0 FCC PART 15B AV
50.0 4
400 2
30.0
20.0
10.0

G1000 2000. 3000. 4000. 5000. 6000

Frequency (MHz)

Jite no. i 3m Chamber Data no. HE=1

Di=. / Ant. o 3m 2016 MTD1z09 3006 Ant. pol. : VERTICAL

Limit : FCC PART 15 B PELE

Env., / Ins. : 23.3%C/45% Engineer : Alvis_ T

EUT : Bsby Moniter M/N:MEPE45 PU

Power rating : DIC 5V From Adapter Input AC 120V/60Hz

Te=st Mode : Charging Mode

Adapter_UL_Tenpao

Ant. Cable LMP Emis=zion
No. Fredq. Factor Loss factor Reading Lewel Limits Margin Remwark
(MHz) [(dB/m) [dB) (dB) [dBuv) [dBuv/m) (dBuv/m) [dE)
1 1941,58 27.21 2.40 34.36 40.45 35.70 54.00 18.30 Average
2 1941,80 27.21 2.40 34.36 44 .30 39.55 74.00 34.45 Peak
3 2980.42 28.30 3.18 33.71 41.58 39.35 54.00 14.65 Average
4 2980.42 28.30 3.18 33.71 47.07 44.54 74.00 29.16 Peak
g 4024.15 30.99 3.64 30.67 4z .92 46.88 74.00 27.12 Peak
g 40z4.63 30.99 3.64 30.67 41.35 45.31 54.00 §.69 lLverage

Femarks: 1. Ewmission Lewvel= Antenna Factor + Cable Loss + Reading
—hwp Factor
Z. The emission levels that are Z0dE helow the official
limit are not reported.
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AUDIX

No.6 EKefeng Foad, Science & Technology FPark
Nanshan District, 3henzhen, Guangdong,
Tel:+56-755-26639495-7
Fax:+56-755-268632877

China

A TUVRheinland®

Postoode: 515057

Data: 6
Lewvel {dBuvim}

File: E:2016 Test Data'T\TUV20161126 667 845 RE HEMG (8)

Date: 2016-11-26

100
90.0
800 FCC PART 15 B PEAK
70.0
60.0 FCC PART 15B AV
50.0 1 36
40.0
30.0
20.0
10.0
01000 2000, 3000, 4000, 5000, G000
Frequency (MHz)
Jite no. i 3m Chaber Data no. 6
Dis. / Ant. : 3m 2016 MTD1Z09 3006 int. pol. HORIZCMTAL
Limit : FCC PART 15 B PELE
Env. / Ins. 23.3%C/45% Engineer Llviz_Tu
EUT Baby Moniter M/N:MEPS45 PU
Power rating DC 5V From Adapter Input AC 1Z0V/60H=Z
Test Mode Charging Mode
Adapter UL_Tenpao
Ant. Cable LMP Emis=sion
No. Freq. Factor Loss factor Reading Level Limitz Margin Remark
[MH=) (dB/m) (dB) (dB) [dBuW) [dBuv/m) (dBuvV/m) (dB)
1 2e61.57 28.30 2.94 33.87 45.40 45.77 74.00 Z28.23 Peak
Z Zmal. 55 Z8.30 Z.94 33.57 41.52 3G.59 54.00 15.11 Awverage
3 42zZ4.56 2.0z 3.67 32.96 44,11 46.54 74.00 Z27.18 Peak
4 4224.89 Jz2.0z2 3.67 32.96 41.96 44,69 54.00 9.31 Average
5 4325.32 3z2.03 3.79 30.95 37.50 4z.37 54.00 11.63 Aiverage
[ 4325.32 3z.03 3.79 30.95 4z .50 47.37 74.00 Z6.63 Peak

Emission Lewvel=
—hwp Factor

Remarks: 1.

Lntenna Factor + Cable Loss + Reading

2. The emission levels that are Z0dB helow the official

limit are not reported.
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